28379-G01

[EZGO]

a EIEER Company

SERVICE PARTS MANUAL

REFRESHMENT VEHICLE

MODEL YEAR: 1996-2000
REVISED: 2/2002



SERVICE PARTS MANUAL

GASOLINE POWERED
REFRESHER VEHICLE

E-Z-GO Division of Textron reserves the right to make design changes without obligation to make these changes on units previously sold and the information
contained in this manual is subject to change without notice.

E-Z-GO Division of Textron is not liable for errors in this manual or for incidental or consequential damages that result from the use of the material in this manual.

CUSTOMER SERVICE DEPARTMENT IN USA PHONE: 1-800-241-5855 FAX: 1-800-448-8124
OUTSIDE USA PHONE: 010-1-706-798-4311, FAX: 010-1-706-771-4609
E-Z-GO DIVISION OF TEXTRON, INC., P.O.BOX 388, AUGUSTA, GEORGIA USA 30903-0388

Service Parts Manual Page i



I NOTES |

To obtain a copy of the limited warranty applicable to the vehicle, call or write a local
distributor, E-Z-GO Branch or the E-Z-GO Warranty Department with vehicle serial number
and manufacturer code.

The use of non E-Z-GO parts may void the warranty.

Tampering with or adjusting the governor to permit vehicle to operate at above factory
specifications will void the vehicle warranty.

When servicing engines, all adjustments and replacement components must be per original
vehicle specifications in order to maintain Federal and State emission certification.

BATTERY PROLONGED STORAGE

All batteries will self discharge over time. The rate of self discharge varies depending on the
ambient temperature and the age and condition of the batteries.

A fully charged battery will not freeze in winter temperatures unless the temperature falls
below -75° F (-60° C).

Page ii Service Parts Manual



I GENERAL INDEX |

SECTION Page No.
How to use the E-Z-GO Service Parts ManUAL.......... ...ttt es e e e ecceiare e cee e e e e e e s aeraeaeaesaeaessnnan vii
ACCELERATOR

» Accelerator Pedal, ACCEIEIAOr BOX ....cceuuvererereriiiiiiiiiiiiiieiireeeeeeererereereressesesessasssansssasessesesesserereererereens A-1

+ Governor Linkage, Throttle LINKAQE .......c.c it s n e s n e s s e e n e s e n e A-2
AIR FILTER

» Remote Air Components (Early Production), Air Cleaner, Air Filter Element, Carburetor Baffle, Gasket B-1
+ Remote Air Components (Late Production), Air Cleaner , Air Filter Element, Carburetor Baffle, Gasket B-5

BODY
« Front Cowl (WorkHorse® 1200), Front Shield, Instrument Panel, Floorboard, BUMPES ............cc......... C-1
« Front Cowl (WorkHorse® 1200 LX), GIOVE BOX DOOTS.........cvurererreerereeresiressesesesssessssssessesesesssssssssseseens Cc-2
* Floormat, Seat Frame, Seat Wrap, Side Panels, Splash Panels, Rocker Panel, Rear Fenders, Panel ..C-3
+ Ashtray, Ball Hitch, CIevis HItCh .........c.uoirciieiie ettt e e e e s e s e C-4
BRAKES
+ Brake Pedal With Brake LIGNTS .......ooieriiiii et st e s D-1
* Brake Pedal Without Brake LIghtS ........ccocioiiiciienee ettt e e s s e s e D-2
» Brake Linkage, Equalizer and Brake CabIes........coccv ittt D-3
¢ Wheel Brake ASSEIMDIY ... ..o ittt s et n e e san e s e n e s s e e e e a e s e nenanns D-4
CARBURETOR
* Pilot Jet, Main Jet, Carburetor MouUNt GASsKEL ........cccoeieiiiiiiiiiieeeeeeeeee s se s e e e e e e e e e eeseeneneneens E-1
CLUTCHES
* Drive Clutch, Driven CIUtCh, DrVE Belt ..........ueuuiiieieieii ittt eeeeee et sese s e e n e s e s aesesesneneneens F-1
* (High Altitude) Drive Clutch, Driven Clutch, Drive Belt .........cooveiiiiiiee e F-3

DIRECTION SELECTOR

» Direction Selector Handle, Reverse Warning Buzzer, Shifter Control Pivot.........cccceecvvvvcceenvenvcceeenene G-1
ELECTRICAL SYSTEM
* Battery, CONrol HAMMESS .....ccuueiiieeceee ettt st e st e s e s se e e rae e s st e s eane e s see e s sasee e eeesanseeesnnes H-1
+ Electrical Plate Assembly, Voltage RegUIALOT.........ccoo ittt H-2
L Lo T TR U LT oo PPN H-3
L o == o [To ] o1 TR TOTO PR H-4
L = UL o LA A N=T=T=T 011 o] TR H-5
« Ignition Switch, Turn Signal, Indicator Light/Fuel Gauge ........cccoeiiiriiiiee e H-6
» Hour Meter, POWEr QUEIEE (12 VOIT)....cooeiiie ettt H-7

Service Parts Manual i



I GENERAL INDEX |

+ Strut Mounted Strobe and WOrK LIghtS......c.coo ittt H-8

ENGINE AND MUFFLER
» Engine, Spark Plugs, Muffler, Oil Filter, Spark ArreSter.......cuuvvcerirer vt st s seee s eee s s e J-1

ENGINE AND STARTER MOUNTING

» Engine Guard, Starter/Generator, Belt Adjuster, Isolation Mount ..........ccccvvievivrierceenccen e K-1
FRONT SUSPENSION

» Front Axle, Hub and Spindle, Leaf Springs, Shock ADSOIDET ........cccvevvcveiiriie et L-1
FUEL SYSTEM

* Fuel Tank Assembly, Fuel Gauge, FUEl PUMP........ooiiiii ettt M-1
REAR AXLE

» Axle Tube, Axle Shaft, DIfferential GUAIT ..........cooirieeeeeeiee et eerer e re e re e e s s e sesassarenees N-1
REAR SUSPENSION

* Leaf Spring, ShOCK ADSOIDE ... .o ettt e P-1
SEATING

» Seat Bottom, Seat Back, Seat Back SUPPOM........coceirriiiiiiir ettt e s e e s s Q-1
STARTER/GENERATOR

+» Terminal Assembly, Brush Holder Assembly, PUIEY .........coocmiririiiier e R-1
STEERING

» Steering Box Assembly, Steering Wheel, Tie Rod ASSEMDBIY .......ooiiiiiiiiiiiie e S-1
WHEELS AND TIRES

* Tire, Wheel Rim, VAIVE SEEIMS c..ooiiiiiiie ettt er et e et s seeseser e sresssassasassaseserseresessssasansssenne T-1

» Chrome Hubcaps, SPoke HUDCAPS .....coiiiiieeee ettt e e s s e e s e s T-2
SPECIALTY PRODUCTS ...ttt e st st st see e st e et e et et e et et e aabeaasbeaabaesaaeaabaesbeaeeaesue e et ans Appendix A

* Special Tools

* Performance Products
* Paint

+ Engine Qil

ACCESSORIES ...ttt ettt st e b s bt e s ase s she e sa b e e see e et e e st e et e e st e e ne e mseesaneeeean Appendix B
*» Accessory Listing

iv Service Parts Manual



I HOW TO USE THE E-Z-GO SERVICE PARTS MANUAL |

This manual is divided into several sections:

* GENERAL INFORMATION
* ILLUSTRATED PARTS BREAKDOWN
* APPENDIX

The first section, GENERAL INFORMATION, contains the following information:

* WARRANTY INFORMATION
* GENERAL INDEX
* HOW TO USE THE E-Z-GO SERVICE PARTS MANUAL

The second section, ILLUSTRATED PARTS BREAKDOWN, contains illustrations and parts lists for all systems of your
vehicle.

The third section, APPENDIX, contains a listing of specialty products and accessories.

USE OF THE MANUAL
To use this manual, consult the GENERAL INDEX to locate the information or illustration required.

Introduction of some revisions varies due to supply of components; therefore, it is possible that various combinations of
components may be found on the vehicle that are not directly reflected by each illustration. Find the illustration that best
suits your situation and then contact the Service Parts Department. It is important that the serial number of your vehicle
and its model number be supplied to Service Parts when ordering any replacement components.

Locate the serial number plate (see BODY located in the lllustrated Parts Breakdown section of this manual for its loca-
tion) and note the complete number shown on the plate.

Service Parts Manual vii



I HOW TO USE THE E-Z-GO SERVICE PARTS MANUAL |

Title Title

Left hand illustration page . .
{continued on right hand page Parts list (continued on
if required) rear of page if required)

1. WHEN THE PART NUMBER IS NOT KNOWN

* Determine the function and application of the part required. Turn to the General Index and select the most appro-
priate title.

* Turn to the page number indicated and locate the desired part on the illustration.

* From the illustration, obtain the item number assigned to the desired part. Refer to the accompanying description
for specific information regarding the part.

2. IF YOU KNOW THE PART NUMBER
* Locate the part number or description in the appropriate column on the parts list page.

NOTE: Itis suggested that you confirm that the part selected is correct by verifying it with the pictorial representation on
the illustrated page.

Should an asterisk (*) appear in the part number column on the parts list page, read upwards until a part number is
found. The part number is the lowest assembly sold by E-Z-GO and the asterisk (*) indicates that the part depicted is
not available for sale by E-Z-GO.

NOTE: Descriptions are indented under the assembly that they are used on. That assembly is, in turn listed under the
assembly that it is used on. This process is repeated until the highest final assembly is reached.

To facilitate the maintenance and repair of the vehicle, a Technician’s Repair and Service Manual is
available from the E-Z-GO Service Parts Department.

viii Service Parts Manual



I ILLUSTRATED PARTS BREAKDOWN |

ILLUSTRATED PARTS BREAKDOWN

Service Parts Manual



l ACCELERATOR Gasoline Vehicle

1 - Includes ltems 2 - 44
40 - Includes items 41 - 44

Page A-1 Service Parts Manual



l Gasoline Vehicle ACCELERATOR

83 - Includes ltems 84 - 94
104 - Includes ltems 105 - 117

Early Production

See Engine and @_ Belt Cover

Starter Mounting ‘ on Engine @

ection ) @
) \fx%{‘ o 0 e

0

@\ff Hﬁ’di % 7> é§/92
| M\@ o) o

B\@ H 90 |
lof

Late Production
86 - Includes Items 87 - 94

Service Parts Manual Page A-2



l ACCELERATOR Gasoline Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 72062-G03 PEDAL BOX ASSEMBLY (INCLUDES ITEMS 2 - 44) ......ccccveiecciei e 1
2 70116-G01 ACCELERATOR PEDAL BRACKET......cccctieriereree e eseee s e ee e s s 1
3 00984-G01 SCREW, #8 - 10 X 1/2" LG c.eeeeeceeeeeeeeseee s vcee e eee s ssveeesree e ssvee s s sene s e s snne s 4
4 25853-G02 PEDAL BOX AND COVER ...ttt ceee e ee e saeae e 1
5 00684-G6 SCREW, #8 - 32 X 3/4" LG ..oeeiiieceeee et e e 4
6 25861-G01 1T T S 1 1
7 00982-G01 SCREW, #4 - 14 X 5/8" LG ...oveiiiieiie et en e 2
8
9 72066-G01 CONTROL ARM ...ttt e stee s svee e e s st e s e s e s s snne s e s ennne s 1
10 23860-G1 ] L 2
11 24621-G1 NYLON WASHER, 5/168"......oeii ittt seae e e e s s s 2
12 12064-G1 PUSH NUT, 5/18" ...t eciieeee s ee s siee e seaae e e s sssae s e e sessaea e s ssneaaenas 1
13 25768-G01 o Y I = 1 SR 1
14 72199-G01 PIVOT BRACKET ...oooi ettt ectre et essiee s svee st e e st e e s ssse e s sas e ssseneesnenenns 1
15 14390-G1 LOCK INUT, 3/8 - 24 ...ttt seiee et ee e st ae e s see e e e sanae e e s nans 1
16
17 72198-G03 MICRO SWITCH CAM ...ttt se e s s en 1
18 00550-G4 LOCK NUT, 5/16 - 24 ...t ctesscee et e st seeee e e sn e e e sneeenns 1
19 00487-G3 SETSCREW, 1/4 - 20 X 3/8" LGi. ...uvviiiiiiiieite et 1
20 72074-GO01 CONTROL ARM LINK ..ottt et e s s en e e s s s 1
21 72225-G01 SHOULDER BOLT, #10 - 24 X 11/16" LG.cee e 1
22 00532-G4 LOCKNUT, 5/18 = 24 ..o eceie e eeeecte s s e e e e ssee e ssae s sse e sn e ssee e sneeenns 2
23 17677-G1 SPRING RETAINER ...ttt 1
24 17979-G1 ACCELERATOR ROD BUSHING .......ccoo it 1
25 73046-G01 COMPRESSION SPRING ......ccccciiereeeeeie s eeeesseee s et esssee s seee e enne s 1
26 17677-G2 SPRING RETAINER ...ttt s 1
27 72072-G01 ACCELERATOR ROD ...coiiii ittt 1
28 10385-G4 CLEVIS YOKE (ADJUSTABLE) .......uetiiiiieitieiiiee s seeeee e 1
29 10386-G3 CLEVIS PIN, 5/18" X 1" LG ..eeeireeeeeeeeseee s eeeeeeee s s e st esve e s s senessse s s en 1
30 17838-G1 NYLON BUSHING ... rceer et sseee s svee et seve e e e s s en 3

Page A-3 Service Parts Manual




l Gasoline Vehicle ACCELERATOR |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
31 17255-G1 TEFLON WASHER, 5/16"....oceeveeeeeseeeeseseeeesesseessssesessesesessessseesesssessseseesen 1
32 | 10387-G3 COTTER PIN, 3/32" X 3/4" LG eevvveeeeveereeeeesseeesessesesesseseseesessseseseseesessssens 1
33 | 70134-Go1 PEDAL PIVOT PIN w.coooreeeeeetoeesseeeeeseeeeeeseesessesessseesesseesesssesessesesessenesesens 1
34 | 00986-Go1 PUSH NUT, 9/32" «.reoeeeeeeeeeesoeesseeeeesseseseseesessssessseesesseesessseesssssseseesssessanens 1
35 | 14390-G10 LOCK NUT, #10 = 24 seeseeeseeseseesessseesesseesesseeesesseseseesesessenens 1
36 | 12730-G1 WHEEL BEARING GREASE (NOT ILLUSTRATED)......c.ceveeereeerererereenen AR
37
38 | 72201-Go1 WIRE HARNESS (PEDAL BOX) ...ovveeeereeeseseeesssseessesesessessseesessseessseseenen 1
39 | 72065-Go2 ACCELERATOR CABLE ....ooomeveereeeeeereeeeeeresesresesesseeseeseeeseeseseseeseseesesssene 1
40 | 25799-Go1 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 41 - 44) ........... 1
41 27844-G01 ACCELERATOR PEDAL PAD KIT (INCLUDES ITEMS 42 - 43) .......... 1
42 | 15766-G1 OVAL RIVET, 3/16" X 3/8" LG. evvvreereeeeseseeesseseeessesssesseseseeseseseenen 6
43 | 27512-Go1 ACCELERATOR PEDAL PAD ....covvvoreeeeesereeceneeeeeessesereseeseseseesen 1
44 * ACCELERATOR PEDAL.......ccoeveereeereeresesreeesesseesssseseseesssesseseseesessreesen 1
45
46
47 | 00715-G2 BOLT, 5/16 = 18 X 13/16" LGiuvcverreveeeeeeeeeseeseeesseesssesessssesessseesesesesessesesessesessesens 4
48
49
50
51 72401-G01 |  CHOKE CABLE (WITH NUTS) coocouveernereeeseseeesesseeesesseseseeseseseesesesseseseeseseseenen 1
52 | 00568-G4 LOCK WASHER, /16" «...veoereveeereeveeereereseseeseseeseessoessssseesssseesessesesessesesessesessesens 1
53 | 00545-G4 NUT, 9/16-T8 -.rvveeeeveereeeeeeseeesvesesesseesse e sseseseseesssseesssseesess e sess e sesseseseessresaenens 1
54
55 | 72155-G02 | BETAINER ..ocooeeeeeeeseeeeeseee e seeseseseesesseesesseseseeseseseesesessesereesessseesesessesessesens 1
56 | 72154-G01 | CHOKE CABLE ADAPTER......oveeireeeeeseeeeeosesseeneesesessesesesseseseesssssesssesesessssens 1
57
58 | 00544-G4 JAM NUT, 5/16 = 24 .reveeeeeeeseeeeeereseseesesesseesssseesseseseneeseseseeseseesese s sene s sssssnens 2
59 | 25737-G01 | CARBURETOR LINKAGE ROD (INCLUDES ITEMS 60 - 62).....c.oveeeeverereenne. 1
60 | 23722-G1 ADJUSTING ROD (SHORT) ..ovvvereeveerereeeeesesreesessesesseseseseesssessesssesessseesen 1

Service Parts Manual Page A-4



l ACCELERATOR Gasoline Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
61 24465-G1 BALL JOINT SOCKET ... e 2
62 00526-G4 NUT, #10 - B2 e e e 2
63
64 25760-GO1 CARBURETOR LINKAGE BELLCRANK (INCLUDES ITEMS 85 - 72)............... 1
65 25759-G01 CARBURETOR PIVOT ...ttt e 1
66 23860-G1 BEARING ... oottt e e e e 2
67 24621-G1 NYLON WASHER, 5/16".....ccceiiie et 2
68 25768-G01 PIVOT ROD ...ttt e s s 1
69 12064-G1 PUSH NUT, 5/18" ...t e eses s ee e sn e s e 1
70 24479-G1 BALL JOINT BALL ..ot s 2
71 00565-G5 LOCK WASHER, #10 ..o 2
72 00526-G4 NUT, #10 - B2ttt e s e e e 2
73 72197-GO1 PIVOT BRACKET ...ttt et e 1
74 14390-G1 LOCK NUT, 3/8 - 24 ...ttt et e s e e 1
75 00414-G8 BOLT, 1/4 - 20 X 1" LGttt s 2
76 14390-G4 LOCK NUT, 1/4 - 20 ..ottt e e s s s 2
77
78 72254-G01 THROTTLE LINKAGE ROD ASSEMBLY (INCLUDES ITEMS 79 - 81).............. 1
79 72255-G01 ADJUSTING ROD (LONG) ......cviiiiiiie et s sree e 1
80 24465-G1 BALL JOINT SOCKET ... e 2
81 00526-G4 NUT, #10 - B2 e e e 2
82
83 25702-GO01 GOVERNOR PIVOT BRACKET ASSEMBLY (INCLUDES ITEMS 84 - 94)........ 1
84 25655-G01 BELLCRANK BRACKET ...ttt e 1
85 14390-G1 LOCK INUT, 3/8 - 24 ...t e s e 1
86 25763-GO1 GOVERNOR PIVOT ASSEMBLY (INCLUDES ITEMS 87 - 94) .....c.cccennne. 1
87 25762-G01 GOVERNOR PIVOT ... .ottt 1
88 23860-G1 BEARING ...t 2
89 24621-G1 NYLON WASHER, 5/18" .....coriiirericrreee et 2
90 25768-G01 PIVOT ROD....eiiiriceiretrrrerer e sner s e sn e s ses e e nes 1

Page A-5 Service Parts Manual



l Gasoline Vehicle ACCELERATOR |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
91 12064-G1 PUSH NUT, 5/16" ... .ottt s e 1
92 24479-G1 BALL JOINT BALL ..ot et e 2
93 00565-G5 LOCK WASHER, #10 ..ot et 2
94 00526-G4 NUT, #10 - B2 . e s s 2
95
96 00276-G6 BOLT, 5/18 - 24 X 3/4" LGi...eoicierrecereec et 2
97 00565-G8 LOCK WASHER, 5/18" ...ttt s e s nrn e e 2
98
99 25737-G03 GOVERNOR LINKAGE ROD (INCLUDES ITEMS 100 - 102).....c.ccevrvrreirernenn 1
100 23722-G1 ADJUSTING ROD ..ot et sne e s s e 1
101 24465-G1 BALL JOINT SOCKET .....cccoiicieceree ettt sne s e s 2
102 00526-G4 NUT, #10 - B2, sne s e s 2
103
104 | 25690-GO1 GOVERNOR BELLCRANK ASSEMBLY (INCLUDES ITEMS 105 - 117) .......... 1
105 | 25765-GO1 GOVERNOR BELLCRANK ..ottt 1
106 24479-G1 BALL JOINT BALL ..ottt e e 1
107 | 00734-G5 LOCK NUT, #10 - 32t 1
108 14390-G4 LOCK NUT, 1/4 = 20t se e e 1
109 22751-G2 GOVERNOR BRACKET ASSEMBLY (INCLUDES ITEMS 110 - 117) ........ 1
110 22752-G1 GOVERNOR BRACKET .....oiiiiieeieeireeee et 1
111 25274-G1 GOVERNOR ROD .....oooiiiirireiererrer et st 1
112 22754-G1 BUSHING ...t st 1
113 25661-G01 CUP WASHER ... .ot 2
114 23578-G1 COMPRESSION SPRING .......oooiiieeeeee e 1
115 22754-G2 BUSHING ...t st 1
116 23859-G1 GOVERNOR ADJUSTER .....ooiirerirrice et 1
117 00526-G4 NUT, #10-32 ...t e e e e e 1
118 00491-G4 SETSCREW, 1/4 - 20 X 1/2" LG ..o 2
119 25738-GO01 SPRING ..ot e e e e e e 1
120 25286-G1 SAFETY SEAL, 3/8" ...t s 1

Service Parts Manual Page A-6



l ACCELERATOR Gasoline Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
121 12064-G3 PUSH NUT, 3/18" ...ttt s e s 1
122
123 25653-G01 ACCELERATOR CABLE BRACKET .......ooiiiiririer et 1
124 26826-G01 LOCK WASHER, 8 MM ..... oot 2
125 26827-G01 NUT, M8 X 1.25 MM ...t 2
126
127 72055-G01 ACCELERATOR CABLE BRACKET ..ottt e 1
128 17618-G1 WIRE TIE ..ottt e nne s e e 7

Page A-7 Service Parts Manual



l Gasoline Vehicle ACCELERATOR

Service Parts Manual Page A-8



Gasoline Vehicle

AIR FILTER (EARLY PRODUCTION)

Ignition Coil

Carburetor

Service Parts Manual

Page B-1



I AIR FILTER (EARLY PRODUCTION) Gasoline Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 26727-G01 CARBURETOR / AIR BOX GASKET ...ttt 2
2 26728-G01 CHOKE BRACKET ... oo iiercteecrie s veer e e sressstee s sreessee e s sveesseessasseessnanesnsseessnnnen 1
3
4
5 72151-G01 POV HOSE ...ttt s e e s s e a e e s e anes 1
6 74093-G01 LABEL (WARNING) .....eeiiitee e estee s seecseeesesvee s et esavee s snne e ee s snsnesseeessneeens 1
7
8
9
10
11 26728-G01 CHOKE BRACGKET ...ttt ettt eteee e sene e s a e se e s e e e a e s e 1
12
13 23726-G6 CARBURETOR MOUNT SPACER ..ottt s s e 4
14 72178-G02 HOUSING ...ttt e st e s e s s e s e e sane e s e e sasae s nen e e sareeenns 1
15 51400-G1 LOCK WASHER, 6 MM ...ttt e e s s 2
16 13632-G1 I 1O 1Y 1 1 e PR SR 4
17 72529-G01 7 PSS 1
18 72514-G01 STUD, M8 X1 X 39 MM LG ..o rctie e seee s e s eseve e s e s e e s 2
19
20 72147-G01 HOUSING MOUNT GROMMET .....coii ittt s 2
21 23726-G7 HOUSING MOUNT SPACER ...t ereressee s seee s s svee s e s sreeenns 2
22 26671-G01 BOLT AND WASHER, M6 X1 X30 MM LG .....c.ooviieeeee e 2
23 26701-G01 WASHER, 6.5 MM...... ittt sree e sere e sr e e e s sraae e s saaraeeesnan 2
24
25 72368-G01 AIR FILTER ELEMENT ..ottt sttt st seee e s s ee e ssen e e 1
26 72179-G02 AIR FILTER COVER ...ttt sttt ee st s e e s s s 1
27 72145-G01 L 0 o RS 3
28
29 72146-G02 INLET COVER ...ttt st e s st e s s s e e sn e sse e s snn e s mee e saneeenns 1
30 00614-G5 SCREW, #8 - 18 X 5/8" LG .eeeeiiieevcerieeteerstee e sessseee s ssree e s e s s s snen e ssse s s en 6

Page B-2 Service Parts Manual



I AIR FILTER - LATE PRODUCTION Gasoline Vehicle

Carburetor
Front of Vehicle

ST )
2 AT 7
D e e Wy
LT ALATL S AT ALY
\ A

See BODY
Section

10 (Not Listed) - Incudes Items 11 - 14

Page B-5 Service Parts Manual



I Gasoline Vehicle AIRFILTER - LATE PRODUCTION |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 72416-G01 INLET ADAPTER ...ttt et e s e 1
2 72415-G01 GASKET ... ettt e s n e e e e e e e 1
3 71055-G01 RIVET, 3/16" X 3/8" LG ..eieie ettt ssesne e e e 4
4 11391-G2 CLAMP ...ttt s e e e e e s 1
5 72637-G02 HOSE (REMOTE AIR) ..o e sne s e s 1
6
7 11391-G1 CLAMP ...ttt s e e e e e s 1
8
9
10 72607-G01 AIR FILTER HOUSING ASSEMBLY (INCLUDES ITEMS 11 - 14)...ccccvorecinene. 1
11 72598-G01 AIR FILTER HOUSING.......oi ettt 1
12 72599-G01 AIR FILTER HOUSING COVER .......ooiiiiieeeeeee e 1
13 72604-G01 AIR FILTER LATCH ...t s 2
14 28462-G01 DUST EVACUATOR.....cce ettt et 1
15 28463-G01 AIR FILTER ELEMENT ...t e 1
16
17 72592-G01 HOSE (AIR FILTER TO CARBURETOR).....c.coccrier et 1
18 11391-G6 CLAMP ...ttt e e e e et e e 2
19 26727-G01 CARBURETOR GASKET ... ittt 2
20 26728-G01 CHOKE BRACKET ..ottt s e s s s 1
21 72591-G01 CARBURETOR ADAPTER ...ttt 1
22 72151-GO1 POV HOSE ... .ot et s e e e e 1
23 23726-G6 CARBURETOR MOUNT SPACER ..ot 4
24 51400-G1 WASHER, 174" ..o e e s 2
25 13632-G1 NUT, MB X T e s s s 4
26 72605-G01 BAFFLE ... e e e 1
27 26676-G01 STUD e e e e e e e e e e n e e s 2
28 XXXXXXXX | AIR CLEANER BRACKET (SEE ENGINE AND STARTER MTG. SECTION)...| X
29 12583-G3 BOLT, M8 X 1.25 X 16 MM .....oririiiirrecerercirer e s 2
30 00565-G8 WASHER, 5/18" ...ttt e e e 2

Service Parts Manual Page B-6



Gasoline Vehicle

BODY AND ASSOCIATED PARTS

1 -Includes ltems 2 - 5

Service Parts Manual

Page C-1



I Gasoline Vehicle BODY AND ASSOCIATED PARTS

103

Service Parts Manual Page C-2



I BODY AND ASSOCIATED PARTS Gasoline Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 71151-GO1 INSTRUMENT PANEL ASSEMBLY (INCLUDES ITEMS 2 - 5) ..ccvvccvveieniiineenn. 1
2 71153-G01 BALL DEFLECTOR (PASSENGER SIDE) ....cccccevrceeeree e ceeesee e e eeeene 1
3 71154-G01 BALL DEFLECTOR (DRIVER SIDE).....ccceecciieterrceeereeeseeeesveesseeeesneeens 1
4 00614-G5 SCREW, #8 - 18 X 5/8" LGi...eiiiiiciiiiiiscciieie st scree e e e s 6
5 71158-G01 INSTRUMENT PANEL INSERT (FOUR CUP) ....ccoiiiiiiee e 1
6 71177-G02 | LABEL (SAFETY).ooeeeeeeeerereeoeeeeeeseseeesseseeseseeesseseseeseesesseseseesessesessesessseeseneesenes 1
7
8 71413-G01 SPLASH PANEL........iiei ettt s e e s e 1
9 01036-G01 SCREW, #10 - 24 X 3/4" LG. (TO EARLY 2000 PRODUCTION) ......ccccccvervrunnnnn 4
10 11098-G7 LOCK NUT, #10 - 24 (TO EARLY 2000 PRODUCTION) ......covcvvrrrrieesererrireenne 4
11 16816-G2 RATCHET FASTENER, 1/4" X 3/4" (LATE 2000 PRODUCTION) ......ccccvecvvveennn. 4
12 16816-G2 RATCHET FASTENER, 1/4" X B/4" ...ttt te st e e e en s 1
13
14 71115-G01 VINYL TRIM Lttt sttt e s s sse e ee e ssseee e e s sane 2
15 71055-G01 RIVET, 3/168" X 3/8" LGi. ...eviiiiiciieie ettt e seiae e e s saae e e s a e nsneeae s 10
16
17 01038-G01 SCREW, 1/4 - 20 X 1/2" LG, «eeeeeeieeecteee e e rstee s seesstee s ssvee e s e s ssssee s s nenesnseessnnneen 4
18 16469-G7 WASHER, 1/4" ...ttt sttt e e e s s e s sre e e ee e s sreeeennes 2
19 16816-G2 RATCHET FASTENER, 1/4" X B/4" ...ttt te st e e e en s 2
20 27166-G02 FRONT SHIELD ...ttt et te s ee s e s s e s e e s s e naneaa e s 1
21 71015-G01 FRONT SHIELD BRACGE........co oot reeeste s see e e s s ee e e 2
22
23 71510-G01 UPPER FLOORPAN ...ttt sttt e e s s e s e s naeaa e s 1
24 70451-G01 LOWER FLOORPAN.......c.. ittt te e e s s e s e e s s nseaa e s 1
25 70452-G01 ACCESS COVER ...ttt te e st st e s et e s e e s e e e s ene s sneeeend 1
26 14601-G11 RIVET, 3/16 X 9/16" LGi...c. oo cctee et s e e st e e s e e sse e snnee s e e sareeens 16
27
28 70048-G06 FLOORMAT ...ttt ettt e e st e s a e s s s e e e s e s e e e s e e naneaaeaenannes 1
29
30

Page C-3 Service Parts Manual




I Gasoline Vehicle BODY AND ASSOCIATED PARTS |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 71051-G** L0 1 SRR SRP 1
32 71055-G01 RIVET, 3/16" X 3/8" LGi. ..o ceeeeeeeercctee e sscee s sneessee s sseeereee s sveee s snnnessseeessaneeenns 9
33 10570-G11 RIVET, 3/16" X 3/4" LGi. ... eeee e et e e scceesste e st e s saee e s sve e s snnnesnsne s saneeenns 2
34
35
36
37 71037-G02 E-Z-GO NAMEPLATE (GOLD).....ueeiiiiieie et eee e s s 1
38 12064-G3 PUSHNUT, 3/18" ... ittt e s e e s s e e s e e s s e a e e s e anes 2
39
40
41 * SERIAL NUMBER PLATE ......ooiii ettt sttt e stee e e seee e e e e sae e e 1
42 * L O o N I RS 1
43 01041-GO1 RIVET, 5/32" X 7/8" LG ..ce oo eeeerecte et scseesseteessee s ssseeesaee s sveae s snnnesnsee s sanenenns 4
44
45
46 70244-G02 SPLASH PAN ...t e e se e e e e e e e s e anes 1
47 00715-G2 BOLT, 5/16 - 18 X 13/18" LGi.....eeeeiceee e vcee e reeesee s seee e s snne s e e s 2
48 00438-G8 BOLT, 5/16 - 18 X 1" LGi..eiiiiee e ceecetee s vee e eresesee s e see e ssavee s snn e ssse s sanse s e s saneeens 2
49 00559-G8 WASHER, 5/16" ..ottt st tee e e e st e e s serae e e s snreaeessannraeeesnan 2
50 11098-G6 LOCK NUT, B/16 - 18 ..ttt ettt e e a e 2
51
52 70245-G01 BATTERY TRAY ...ttt sttt s s s s 1
53 00715-G2 BOLT, 5/16 - 18 X 13/168" LGi.....ceeieeiieiieie et s 2
54 00438-G8 BOLT, 5/16 - 18 X 1" LGi...uiiiii ittt sciee e e s s e s e s s a s s 2
55 00571-G2 LT | = TR SR 2
56 11098-G6 LOCK NUT, 5/16 - 18 e ceiee e ectee e etesser e st e e s e sse s s see e s e s snne e s e e e sasneenn 2
57
58 70384-G02 SEAT FRAME . ...ttt ee et a e e e se e e e sne e e e e e anes 1
59 70200-G01 SCREW, 378 - 16 X 1/4" LG ..eeeeeeeeeeeee et rctee e sessste e s sveeesee s s e s nen e snae e s en 2
60

Service Parts Manual Page C-4




I BODY AND ASSOCIATED PARTS Gasoline Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
61 71976-G** SEAT WRAP PANEL (REMOTE AIR) ...cooiiiiiiceceeee et 1
62 71379-G** SEAT WRAP PANEL ..ottt et 1
63 10570-G10 RIVET, 5/32 X 9/16" LGi..eorii ettt s ses e e 8
64 71609-G01 HINGE PLATE ... ettt s s e s 2
65 10570-G11 RIVET, 3/168 X 11/168" LGi..oe et e 4
66
67 71674-G** SIDE PANEL (DRIVER SIDE) ......oiiiiiieceee e 1
68 71674-G** SIDE PANEL (PASSENGER SIDE) .....coiiiiiieciecesee e 1
69 10570-G10 RIVET, 5/32 X 9/16" LGi..eorii ettt s ses e e 4
70 10570-G12 RIVET, 1/4 X 9/18" LGi..ooeieii et s 4
71 16469-G7 FENDER WASHER ... .ottt s s 4
72
73
74 70135-G01 PEDAL PIVOT COVER ...ttt 1
75 70048-G06 FLOORMAT ...ttt e e s e sne s e e nar e 1
76
77 71439-G01 ROCKER PANEL (DRIVER SIDE) ......ccocociiiirerrncerrecerreese e 1
78 71439-G02 ROCKER PANEL (PASSENGER SIDE) .......ccccooirenirrencre et 1
79 71440-G01 BRACE (DRIVER SIDE).....co ottt s e 1
80 71440-G02 BRACE (PASSENGER SIDE) ......co it 1
81 00789-G2 SCREW, #10 - 24 X 1 1/4" LG oot 4
82 00660-G5 WASHER, #10... et s e 4
83 11098-G7 LOCK NUT, #10 - 24 ...t e s 4
84 19247-G3 SPACER, 9/32" ... ettt e e e e 4
85 00559-G7 WASHER, /4" ..ot s e e 4
86 14390-G4 LOCK NUT, 1/4 = 20 ..ot e s s e e 4
87 16705-G1 SCREW, 1/4 - 20 X 1" LG oot 4
88 23726-G2 SPACER, 1/4" .ottt e e e e 4
89 71764-G01 SILL PLATE TREAD ..ot et s sr e e e s s ne e e 2
90 71588-G01 SEAT FILLER PANEL (DRIVER SIDE)} .....crvreireee e 1

Page C-5 Service Parts Manual



I Gasoline Vehicle BODY AND ASSOCIATED PARTS |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
91 71588-G02 SEAT FILLER PANEL (PASSENGER SIDE).......ccccooviiinineere e 1
92 10570-G10 RIVET, 5/32 X 9/16" LGi...eoii ettt s e s 6
93 20271-G7 HOLE PLUG (VEHICLES WITHOUT TOP) ...ooceiier e 2
94
95 71586-G01 FENDER (DRIVER SIDE) .....cuoiiii ettt s s e s 1
96 71586-G02 FENDER (PASSENGER SIDE)......cceoriiirtrireriee et 1
97 71586-G03 FENDER (WITH TAILLIGHT) (DRIVER SIDE).......cooiiiieeceeceece e 1
98 71586-G04 FENDER (WITH TAILLIGHT) (PASSENGER SIDE) .......cooviiiicirciere e 1
99 00414-G7 BOLT, 1/4 - 20 X 7/8" LGt et sn e e e s e 12
100 00559-G7 WASHER, 1/4" ..o e e 24
101 14390-G4 LOCK NUT, 1/4 = 20 ..ottt sne s s 12
102
103 71587-G01 REAR PANEL.... .ot e 1
104 71055-G01 RIVET, 3/16 X 3/8" LGi..oeoeieoereceirerierier et ses e e s 4

Service Parts Manual Page C-6



l BRAKES Gasoline Vehicle

1 - Includes ltems 2 - 28 &/

2 Brake Pedal (Vehicle With Brake Lights)

Page D-1 Service Parts Manual



Gasoline Vehicle

BRAKES

30 - Includes ltems 31 - 39

Brake Pedal (Vehicle Without Brake Lights)

Service Parts Manual

Page D-2



BRAKES

Gasoline Vehicle

47 - Includes ltems 48 - 57
59 - Includes Items 60 - 63

50 51 52 53

54

/77

} e

Page D-3

Service Parts Manual




Gasoline Vehicle BRAKES
Front of Vehicle
88 - Includes Items 90 - 98, 100, 101
89 - Includes Items 90 - 97, 99 - 101
*90 - Includes ltem 91
92 - Includes ltems 93 - 97 116
98 - Includes ltems 100, 101 117
99 - Includes Items 100, 101 88 95
106 - Includes ltems 107 - 108 89 \ o g —
J?\\/
\ 3 /\ 6 N
107 9% L idEe
108\ ] N
\ 103
113 111
112 ®
Y LASy
A
O
114 109
Adjuster Arm
ﬁ/ Adjuster
* When replacing brake shoes, i\ﬁ Housing
order Brake Adjuster Kit /
(items 98 or 99).
Service Parts Manual Page D-4



l BRAKES Gasoline Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

1 70263-GO01 BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS)

(INCLUDES ITEMS 2 - 28)...coiiieieienrenre et 1
2 70249-G01 BRAKE PEDAL ...t 1
3 70254-G01 PARK BRAKE PEDAL ......ooii e 1
4 70274-GO1 BRAKE/PARK BRAKE PEDAL PAD KIT (INCLUDES ITEMS 5 - 7)............. 1
5 * SERVICE BRAKE PAD ....coorii e e 1
6 * PARK BRAKE PAD.......ooii e 1
7 15766-G1 OVAL RIVET, 3/16" X 3/8" LGi. ...eeerceerree st 9
8
9 * SERVICE BRAKE PEDAL PLATE .....ceiiireee e s 1
10 15932-G2 PIVOT PIN L e s e 1
11 11737-G1 TORSION SPRING ...t e s 2
12 12064-G1 PUSH NUT, 5/16" ...ttt 1
13 00737-G8 SCREW, #10 - 24 X 1" LG cooeiice et 4
14 00739-G1 RUBBER NUT, #10 - 24 ... 2
15 22362-G3 BRAKE PEDAL STANDOFF ...ttt e 2
16 27137-G01 CONICAL SPRING .....co ettt 2
17 11098-G7 LOCK NUT, #10 - 24 ...t e e s e 2
18 10606-G8 MICRO SWITCH......ceiicieere et st 1
19 00645-G2 SCREW, #6 - 32 X1 1/4" LG ..o e 2
20 00559-G5 WASHER, #10 ..o e s e s 2
21 00559-G3 WASHER, #6 ..ottt e e 2
22 00565-G3 LOCK WASHER, #6 .....ooeererieerireerr et 2
23 00525-G5 NUT, #6 - 32, et 2
24 * BRASS SCREW ...ttt e 2
25 00567-G3 LOCK WASHER, #6 .....ooeererieerireerr et 6
26 14628-G1 FASTON TAB......oo oottt se e e eses s ee e san e e s nnesmeen 2
27 24605-G1 WIRE HARNESS (BRAKE LIGHT) .....cooiiiiieeieee e 1
28 17618-G1 WIRE TIE ..ottt e e s 3
29

Page D-5 Service Parts Manual



l Gasoline Vehicle BRAKES |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

30 70264-GO1 BRAKE PEDAL ASSEMBLY (WITHOUT BRAKE LIGHTS)

(INCLUDES ITEMS 31 - 39) 1iiiiiieciiete et seee e e en e s ae s s s 1
31 11737-G1 TORSION SPRING.......c.coiirieertieiree e rceee s sseee s seeesee s ssssee s e seeesssseessnneen 2
32 15932-G2 Y 2 I | 1
33 12064-G1 PUSHNUT, 5/18" ... ettt st ae s e e s aae e s s e a e s 1
34 * SERVICE BRAKE PEDAL .......oooiiiie st seeesseee s svee s er e s 1
35 70265-G01 PARK BRAKE PEDAL ..ottt s 1
36 70274-GO1 BRAKE/PARK BRAKE PEDAL PAD KIT

(INCLUDES ITEMS 37 = 39) .ueiiiii ettt 1
37 * SERVICE BRAKE PAD ...ttt ettt e s e 1
38 * PARK BRAKE PAD ...ttt ettt 1
39 15766-G1 OVAL RIVET, 3/16" X 3/8" LG ..cveeieceeeeeere e e eseee s e s s 9
40
41 70582-GO01 SHOULDER BOLT, 3/8 - 168 X 4" LG ...cciieei et 1
42 70581-G01 FLANGED BUSHING ...t eeesee e se e e s e s svee e 2
43 70676-G01 TORSION SPRING ......cccetiecieeetirreereree s st ee e e e ssee e e e ssee e s sree e s e e s sreesenes 1
44 00643-G1 WASHER, /8" ...ttt e e st e e s s b e e e e s sr e e e e e senraeaesnans 1
45 11098-G5 LOCK NUT, 3/8 - 16 ..iiiieeeeciieee ettt ee s cite e e s eeae s e s seae e s nsae e a e s sae e e s nsneeae s 1
46
47 70272-G04 COMPENSATOR ASSEMBLY (INCLUDES ITEMS 48 - 57) weovccveeevieeceee e 1
48 25882-G04 LINKAGE ROD ....coiiiiii ettt ee s ae s e e s nse e s s nneaa e s 1
49 00532-G4 NUT, 5/16 - 24ttt e e e e 2
50 27330-G01 YOKE ... oottt ettt e s e st e e et sssaee e s sre e sase e e s sre e e e neeesareeeereeesnsaeeesannean 1
51 23463-G1 COMPRESSION SPRING ........oooviiiieceiercee e ssee s seeesseee s snee s er e ssneeenns 1
52 23061-G2 COMPENSATOR STOP TUBE........ccitiii ettt 1
53 17979-G1 BUSHING ...ttt e e e e e s a e e e e s e 1
54 15121-G1 WASHER, 3/8" ... ettt e et e s et ss e e s sanne s 2
55 28082-G01 EQUALIZER BRACKET ....cccttirreeeeeeeereee e e see e sne s svee s s s e s e e s s s e 1
56 00963-GO01 SPHERICAL NUT, 5/16 - 24 .....ooiiei ittt ettt scree e e s ee e e srae e 1
57 11098-G9 LOCK NUT, 5/16 = 24....cc ettt sttt 1
Service Parts Manual Page D-6




l BRAKES Gasoline Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTYy.

58

59 | 70716-G05 | EQUALIZER AND BRAKE CABLE ASSEMBLY (INCLUDES ITEMS 60 - 63)... 1
60 | 28082-GO1 EQUALIZER BRACKET.......co eveeeereeeeeeeressevereseeeseseeseseeseseessessseesesesseressen 1
61 | 28083-Gof BRAKE COMPENSATOR BUMPER.........o.ecereeeeeseeeseeeeseseseeseesseeseseesesesnee 2
62 - BRAKE CABLE (PASSENGER SIDE) ......c.ecoreeeeereeeseeeeseseseeeeseeeneeeesesesnee 1
63 * BRAKE CABLE (DRIVER SIDE).......ceeeeereeeeeeeveeeeseeeseeeeseseseereseeesesesesesnens 1
64

65 | 12305-G RETAINING RING, 13/32" ... ooeeeeeeeeeereeeseeeeeseeseseesesessseeeessessseeseseseeeesessenesessee 4
66 | 12416-G2 1T =SOSR 2
67 | 10386-G3 CLEVIS PIN, 5/16" X 1" LG cvvvveereeeveeeeeeeeeeosesesvesesesesessesessssessessessssesessssesessen 3
68 | 10387-G3 COTTER PIN, 3/32" X 3/4" LG eveeereeeeeeoseseseereeseeeseseesesseseseeseessesesesssssseseen 3
69

70 | 70801-G01 | KICK-OFF LINK.ooooomooveeeereeeeeeeeeseeeereeseseeeeeeesseseseeseseseseeeseesesesessesessesessesereeesen 1
71 | 17838-G1 NYLON BUSHING........ovveeoeeeeeeeesseeereeeseesereseseeseseeseseeessesessesesesessessssasessssesessen 2
72 | 20835-G TEFLON WASHER, 3/8" ....voveeeereeeeeseeeeeesseeseeeesessesesesssess e sesssssseeseeese s sessseees 2
73 | 00559-G8 WASHER, 5/16" ..oroerveeeeeeeeeeeseeeseeeeseseeseseesseesseoesessesesesseesseeesesssssseseeese s sesessee 2
74 | 10387-G3 COTTER PIN, 3/32" X 3/4" LG eveeeeeeeeeeoereseerereseseseseesesesseseessessssesessssereessen 2
75 | 70098-G01 | KICK-OFF CAM PIVOT .oooomieoeseeeeeeseseeeeoesesseeereeseseseseeeeseeseseoseesessesessesereoesen 1
76 | 10097-Gé FLANGED BEARING «...covccooeeeeeereeeeeeeseseseeeeeseeseseesesessseeeeseess e seeeseeeesesseneseessen 2
77 | 25103-G2 KICK-OFF CAM ...ocooeeeeeeseeeeeeeeesseeeeeeseseeseeesesseseseeseseseseeeessene e seesssseseseese s 1
78 | 71215:G01 | SETSCREW, 1/4 = 20 X 1/2" LGi.uevvveereereeeeesserereeseseseseeseseeseseossesessesessesereossen 2
79 | 14134-G4 L 27Yo =l = TSR 1
80

81 | 70113-GO1 | ADJUSTABLE BUMPER ......coeeesoeeeeeeseseseeeeeesseeeseesesesesseeesseseseeseesessesesseneseseen 1
82 | 11027-G1 LOCK NUT, 5/16 = 18 +.-evveeoeeveeeseeeereesesesseseesseseseesesesseseessessseeseseseesmsesseseneesene 1
83

84 | 70080-GO1 | CATOH BRACKET ..oooeeeeeeeeseeeeseeeeeeeseseseeeesesseeeseeseseseseeeesseseseeseeseeseseseeseseseen 1
85 | 00414-Gé BOLT, 1/4 - 20 X 3/8" LG cereeeeeeeseeeeeeeseseeseeeeesseeeseesesesesseeesseseseoeseessssesessesssessen 2
86 | 00891-G2 LOCK NUT, 1/8 = 20 oo eeeeeeseeeeeeeesseseseseeseeesseesesseseseesssesesesseseseeessesesens 2
87 | 11027-G2 LOCK NUT, 1/8 = 20 oo eeeeeeseeeeeeeesseseseseeseeesseesesseseseesssesesesseseseeessesesens 2

Page D-7 Service Parts Manual



l Gasoline Vehicle BRAKES |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
88 72422-G01 BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 90 - 98)..........c........ 1
89 72422-G02 BRAKE ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 90 - 97, 99) .... 1
90 27945-G01 BRAKE SHOE KIT (INCLUDES ITEM 91)..cciiiiiieircieeeeeee e veeeend 2
9N * BRAKE SHOKE ...ttt ee et tr e e e e e e e 2
92 27944-G01 BRAKE SPRING KIT (INCLUDES ITEMS 93 - 97) ...ccccvviivcciee e 2
93 * UPPER SPRING ..ottt sseee e e e s st ee e e s saeeee e e e 1
94 * LOWER SPRING ...ttt enacinieeee s e e e e e 1
95 * | SRR 2
96 * CUP AND SPRING ...ttt e s ere e s s e s s 2
97 * ADJUSTER SPRING ......ooiiiiie ettt e 1
98 72582-G01 BRAKE ADJUSTER KIT (DRIVER SIDE) (INCLUDES ITEMS 100 - 101).. 1
99 72582-G02 BRAKE ADJUSTER KIT (PASSENGER SIDE) (INCL ITEMS 100 - 101) ... 1
100 * ADJUSTER ...ttt s e e e e s 1
101 * TEFLON WASHER ...ttt e e 2
102 17083-G2 BOLT, 5/16 - 24 X 1" LG ceei ettt eintieeee e se e e e e e e n e e e aea e e e e s nnas 8
103 15126-G1 LOCK NUT, 5/18 - 24 ...ttt ettt iee e e e e e e e e neaae s e s e e ae s nnns 8
104 21809-G1 INNER BRAKE DRUM WASHER, 1 5/16" O.D. X 1" I.D. X 1/32".....ccccevrrereen. 2
105
106 21807-G1 BRAKE DRUM ASSEMBLY (INCLUDES ITEMS 107 - 108) .....cccccvvevccireeeeienn 2
107 * BRAKE DRUM.....cooii ettt cie st e te e e e e e e nen e e e e s e e e e e e nennns 1
108 19862-G1 LUG BOLT, 172 - 20 X 1 7/32" LGiauueriieiceeee ettt et 4
109 14723-G1 L L O 2 8
110
111 21830-G1 WASHER, 1 1/2" O.D. X 3/4" L.D. X 1/8" ettt ee e 2
112 00518-G8 SLOTTED NUT, 3/4 = 16 ...ttt eete e et a e e e 2
113 10387-G1 COTTER PIN, 1/8" X 1 1/2" LGttt et e 2
114 74175-G01 SPINDLE CAP ...ttt et e e e et e e e e e e e e e e e s saeneaaeaeaeaaeas 2
115
116 72036-G02 BRAKE CABLE BRACKET (PASSENGER SIDE) .....ccccoccvvvivrieervceeeeeee e 1
117 72237-G02 BRAKE CABLE BRACKET (DRIVER SIDE)......cccccoevrriieeceee v e 1

Service Parts Manual Page D-8




CARBURETOR

Gasoline Vehicle

5 ) .
18 \ | ; ‘\\\ 12 (Pressed In)
A ﬁ ¢
'
S

1 Includes ltems 3 - 18

Page E-1

Service Parts Manual



l Gasoline Vehicle CARBURETOR |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 72558-G01 CARBURETOR ASSEMBLY (INCLUDES ITEMS 3 - 18) .ccovvviciceie e 1
2
3 26646-G09 MAIN JET (HO2) ....eeoeeeeeeeeeeeeeeseeseeeeeeeeeseseseessessseseneseeeseesenesssesereenens 1
4 * CARBURETOR BODY ....ooiiiiiiiieec it scciie e scirie e seree e s s sse e s e sraee e e nane 1
5 * PILOT SCREW ...ttt a e s 1
6 26649-G05 PILOT JET (BAB)...eeoeeeeeeeeeeeeeseeeeeees e seeseeeseeesseseseseeseessseesesaseeeeeeesenes 1
7 26841-G01 g T L RSP SR 1
8 72306-GO1 L] 4 = USRI 1
9 72578-G01 NEEDLE VALVE ...ttt e st sse e 1
10 72576-G01 MAIN NOZZLE........oc ettt eessee e e e e s s e s e s s enes 1
11 26648-G01 I N R SRR 1
12 26840-G01 FLOAT PIN L.ttt e s s e s e e s s e aa e s 1
13 26843-G01 FLOAT BOWL GASKET ....ccctviiivieeeeeeerceeeerereessee e e ssessssees s sseessseesssnesssnnns 1
14 26844-G01 FLOAT CHAMBER ......co ettt see e s svee e s s e s s 1
15 26839-G01 BOWL SCREW ...ttt 1
16 26838-G01 BOWL GASKET ..ottt ettt seae s e e se e s eaa e s e s 1
17 * DRAIN SCREW ...ttt s st ee s eese e e ne s sve s s s e e e e s s s e 1
18 26650-G01 VENT TUBE....co ittt 2
19
20 26646-GO01 MAIN JET (#88) (FOR ELEVATIONS OF 3000 FT - 6000 FT)...ccccevevcereneenenn 1
21 26646-G08 MAIN JET (#86) (FOR ELEVATIONS OF 6000 FT - 10000 FT) ..ccvvccvevevvrrrennenns 1
22
23 26726-GO1 CARBURETOR MOUNT GASKET ..ottt 2
24 72311-GO1 CARBURETOR INSULATOR ... .ottt eciee e scree e e seeee e e ssee e e s snneae e e nane 1

Service Parts Manual Page E-2



CLUTCHES

Gasoline Vehicle

Page F-1

Service Parts Manual




l Gasoline Vehicle CLUTCHES |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 26952-G01 DRIVE CLUTCH.....oeiii ettt sttt e e e s e s e e s nsneeae s 1
2 25757-G1 PILOT WASHER ... oot stee s st e s e e s s e s e e s 1
3
4
5 00566-G2 LOCK WASHER, 7/18" ...oeeiiiieeee ettt te s seieee e s sese e s ssae e e s sne e e s nsneeae s 1
6 00473-G9 BOLT, 7/16 - 20 X 8 1/2" LG oo eceee e ceeeeee vt e seee e seessee s s ee s e e s en 1
7 26414-GO1 STARTER / GENERATOR BELT....ccco ittt 1
8
9 26301-G02 DRIVEN CLUTCH ASSEMBLY (INCLUDES ITEMS 10 - 19) ccevvvviierieeerveeene 1
10 27270-G01 HEAVY DUTY RETAINING RING......c..coooiierieererie vt e e esee e 1
11 26304-GO1 COMPRESSION SPRING ...ttt siee e see e e sree e 1
12
13 00979-G01 SCREW, #10 - 24 X 7/8" LG ceeer e eeeee vt e reesssee s seeesseee s ssaessee s sneeenns 3
14 26479-G01 RAMP BUTTON.....cccuiiiiiierctter s eeeesaeeessesessaee s e enne s sssee e s sneesnseeessneesennns 3
15
16 24600-G1 SPACER ... e e e e e nan 1
17 * L 1 1
18 * MOVABLE SHEAVE ...ttt st esee et e e e s sne e s s e 1
19 * SHEAVE AND POST ...ttt sttt sesae e s ane s e e s sae e s ssneaae s 1
20 25756-G1 RETAINING WASHER ..ottt e e e s 1
21 00565-G8 LOCK WASHER, 5/16" .....eeeii e ccceer st e steesvee s te s s veeesaee e ssee e s snee s ee s saneeenns 1
22 00441-G8 BOLT, 5/16 - 18 X 4" LG ceeioieereeee e veeeeee e seee e creee s seee e s snee s e s s e e s s eee s se s snnneen 1
23 72054-G01 DRIVE BELT ...ttt sttt sttt st e s e e s s e e s nsae e e e s saeae s nnsneene s 1

Service Parts Manual Page F-2



CLUTCHES (HIGH ALTITUDE) Gasoline Vehicle

Page F-3 Service Parts Manual



I Gasoline Vehicle CLUTCHES (HIGH ALTITUDE) |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 26952-G02 DRIVE CLUTCH.....oeiii ettt sttt e e e s e s e e s nsneeae s 1
2 25757-G1 PILOT WASHER ... oot stee s st e s e e s s e s e e s 1
3
4
5 00566-G2 LOCK WASHER, 7/18" ...oeeiiiieeee ettt te s seieee e s sese e s ssae e e s sne e e s nsneeae s 1
6 00473-G9 BOLT, 7/16 - 20 X 8 1/2" LG oo eceee e ceeeeee vt e seee e seessee s s ee s e e s en 1
7 26414-GO1 STARTER / GENERATOR BELT....ccco ittt 1
8
9 25632-G03 DRIVEN CLUTCH ASSEMBLY (INCLUDES ITEMS 10 - 19) ccevvvviierieeerveeene 1
10 27270-G01 HEAVY DUTY RETAINING RING......c..coooiierieererie vt e e esee e 1
11 25612-G1 COMPRESSION SPRING ...ttt siee e see e e sree e 1
12
13 00979-G01 SCREW, #10 - 24 X 7/8" LG ceeer e eeeee vt e reesssee s seeesseee s ssaessee s sneeenns 3
14 26479-G01 RAMP BUTTON.....cccuiiiiiierctter s eeeesaeeessesessaee s e enne s sssee e s sneesnseeessneesennns 3
15
16 24600-G1 SPACER ... e e e e e nan 1
17 * L 1 1
18 * MOVABLE SHEAVE ...ttt st esee et e e e s sne e s s e 1
19 * SHEAVE AND POST ...ttt sttt sesae e s ane s e e s sae e s ssneaae s 1
20 25756-G1 RETAINING WASHER ..ottt e e e s 1
21 00565-G8 LOCK WASHER, 5/16" .....eeeii e ccceer st e steesvee s te s s veeesaee e ssee e s snee s ee s saneeenns 1
22 00441-G8 BOLT, 5/16 - 18 X 4" LG ceeioieereeee e veeeeee e seee e creee s seee e s snee s e s s e e s s eee s se s snnneen 1
23 72054-G01 DRIVE BELT ...ttt sttt sttt st e s e e s s e e s nsae e e e s saeae s nnsneene s 1

Service Parts Manual Page F-4



l DIRECTION SELECTOR Gasoline Vehicle

1 - Includes Items 2 - 23

Differential

Page G-1 Service Parts Manual



I Gasoline Vehicle DIRECTIONSELECTOR |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 70594-G02 DIRECTION SELECTOR ASSEMBLY (INCLUDES ITEMS 2 - 23) .....ccccoeueed 1
2 25684-G01 DIRECTION SELECTOR BRACKET .......oicirrierrrr e 1
3 25664-G1 BUSHING ..ot e e e 1
4 27537-G01 DIRECTION SELECTOR SHAFT .....oiiieeere et 1
5 25745-G01 DIRECTION SELECTOR CAM......ooii et 1
6 14390-G1 LOCK NUT, 3/8 - 24 ...t e e 1
7
8 10606-G1 MICRO SWITCH. ...t e s e e e 1
9 * SCREW AND WASHER ASSEMBLY .......coooiiirrerre et 2
10 27151-GO1 SPACER ... e e e 1
11 00645-G2 SCREW, #6 - 32 X1 1/4" LG 2
12 00559-G3 WASHER, #6 ...ttt 4
13 00565-G3 LOCK WASHER, #6 ..ot 4
14 00525-G5 NUT, #6 - 32, s e e 4
15 14628-G1 FASTON TAB..... ettt e e s 1
16 00567-G3 LOCK WASHER, #6 ......c.coriiieeie ettt e s 2
17 25978-G234 18 GA. WIRE (RED B") ...c.oeiiii et 1
18 73290-G02 REVERSE WARNING BUZZER ........cccoriiirriirrr e 1
19 00138-G5 SCREW, #6 - 32 X 5/8" LG ..ocoiii it 2
20
21 00414-G6 BOLT, 1/4 - 20 X 3/4" LG «.erieerereerr e s 2
22 00559-G7 WASHER, 174" ...t et s e e 2
23 11027-G2 LOCK NUT, 174 - 20 ...ttt s s 2
24
25 25727-GO1 CUP WASHER ...ttt s e e 4
26 27764-GO1 SPRING ..ot e e e e e e 2
27 11098-G7 NUT, #10 - 24 .ot nne s e narn e 2
28 10387-G8 COTTER PIN, 1/16" X 3/4" LGi....oe ettt s 2
29 72341-GO1 SHIFTER CONTROL CABLE. ..ot e 2
30 23726-G5 SPACER. ...t e e e e 2

Service Parts Manual Page G-2



l DIRECTION SELECTOR Gasoline Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 23176-G1 CLEVIS PIN, 5/16" X 3/8" LG ....oiiieceerie s niee e s 2
32
33 25946-G01 SHIFTER CONTROL PIVOT ..ottt ses e e ene s 1
34 26830-GO01 SHIFTER LEVER NUT, M8 X 1.25 MM ... 1
35
36 71205-G01 DIRECTION SELECTOR HANDLE .......cccoorirreee e 1
37 00740-G4 SCREW, #10 - 32 X 1/2" LG. (STAINLESS STEEL) .....coviiieireeeereceeeeee e 1

Page G-3 Service Parts Manual



l Gasoline Vehicle DIRECTION SELECTOR

Service Parts Manual Page G-4



ELECTRICAL SYSTEM

Gasoline Vehicle

67

69
68

BN
4
o

p

g /f?;i\\
7
~-"5

g\ \x

VAAA
S
vy

s
Z
/

~

)
il
///umlulll/mlﬂl

5 - Includes ltems 6 - 10

Page H-1

Service Parts Manual



I Gasoline Vehicle ELECTRICAL SYSTEM

" o T~
e 64 ~_
/ 45 To Pos. Battery N

To F2 On \
Starter/Generator

60 S
T %
{4 p Blu wire from
Key Switch 50
36 R
i 39
RED/WHT to —
fuse holder

38 - Includes Items 39 - 64

Service Parts Manual

Page H-2



I ELECTRICAL SYSTEM Gasoline Vehicle

Floorboard g5 84 82

e

To Fuse Block

Page H-3

Service Parts Manual



ELECTRICAL SYSTEM

Gasoline Vehicle

Passenger Side

99 100

Driver Side 100

5

101

fo———|

Z
BLK
K| |[RED

BL

Page H-4

Service Parts Manual



I ELECTRICAL SYSTEM Gasoline Vehicle

WHT to BLU/WHT from Harness - Both Sides
BLK to BLK from Harness - Both Sides

RED to BRN from Harness - Both Sides (without Turn Signals)

RED to WHT from Harness - Driver Side (with Turn Signals)
RED to YEL from Harness - Passenger Side (with Turn Signals)

WHT to
Normally
Brake Open
Pedal V7
(!<

Floor Pan

Common

L1\,
o

WHT from Micro Switch to
BRN from Taillights

BLK from Micro Switch
to RED from Fuse Block

BRAKE LIGHTS MICRO SWITCH CONNECTION

Page H-5 Service Parts Manual



I Gasoline Vehicle ELECTRICAL SYSTEM

113 114,119,123 126
118 115,120, 124
122

KEY SWITCH DETAIL
107

KEY SWITCH WITHOUT LIGHTS KEY SWITCH WITH LIGHTS

4 N )

RED

Service Parts Manual Page H-6



I ELECTRICAL SYSTEM Gasoline Vehicle

HOUR METER

¢

BLACK

YELLOW

S H B2

SOLENOID

138 - Includes Items 139 - 143

Front of Vehicle

Front of Vehicle

Page H-7

Service Parts Manual



Gasoline Vehicle ELECTRICAL SYSTEM

Work And Strobe Lights

/ /136-;’ 14;_ Strut Sh 145 - Includes Iltems 146 - 163, 165 and/or 173
s ¢ ' (Driver Side Strut Shown) 454 _ |ncludes Items 155 - 163
/f 165 - Includes ltems 166 - 171

/Filler Panel 173 - Includes ltems 174 - 179
To Lights ST

\/ 3
— el

169 or 177
(151) N}
YEL or WHT

Front of Vehicle

(151) 169 or 177
WHT or YEL

Service Parts Manual Page H-8



I ELECTRICAL SYSTEM Gasoline Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 26651-G02 IGNITION PICKUP ASSEMBLY (INCLUDES ITEM 2)......cocoirieireeeeeeeeeeeee 1
2 26707-G01 BOLT AND WASHER ASSEMBLY, M5 X .8 X 10 MM LG. ...cccoovrririrrenene 1
3
4 26676-G01 SCREW, MB X 1 X 23 MM LG....coiiiiieeeeee e e 1
5 26652-G01 IGNITION COIL ASSEMBLY (INCLUDES ITEMS 6 - 10} ...cooviieieeeeeeeeeeeeeeee 1
6 * IGNITION COlL.....eiiiieieerere e e e s e 1
7 * SPACER ..o e s 1
8 * LOCK WASHER ...ttt e s e e e 1
9 * 1 P 1
10 * SCOREW.....o ettt e s e e e e 1
11 13632-G1 NUT, MB X . ettt s s s n e sr e n e e 2
12
13 XXXXK-XX SEE STARTER / GENERATOR .....oociiiierriee et X
14 25887-G01 6 GA WIRE (BLACK 8", F1 = A2)....ciiiieiieerricerre et ene 1
15 25682-G1 TERMINAL COVER ...ttt s e s e 3
16
17 00438-G6 SCREW, 5/16 - 18 X 3/4" LGi...eoirireeierrerre e scenne st 2
18 11027-G1 LOCK NUT, 5/16 - 18 ..ottt 2
19 25976-G19 14 GA WIRE (BLACK B") ..ottt e 1
20 00715-G2 SCREW, 5/16 - 18 X 13/16" LG cneiiieeeeeee et 1
21
22 70245-G01 BATTERY TRAY ..ot 1
23 24775-G* BATTERY, 12V ..o e 1
24 72101-GO1 BATTERY HOLD DOWN ...ttt 1
25 00438-G6 BOLT, 5/18 - 18 X 3/4" LG eccvi i s 1
26 00565-G8 LOCK WASHER, 5/18".......o et 1
27 00571-G2 WASHER, 5/168" ...t ere e e 1
28
29 00962-G1 BOLT, 5/18 - 18 X 1 1/4" LG coeeeriee et 2
30 00993-GO1 LOCK WASHER, 5/16" (SILICON BRONZE)......c.c..ccerrreircrirereeieseeeee e 2

Page H-9 Service Parts Manual



l Gasoline Vehicle ELECTRICAL SYSTEM |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTYy.
31 | 00994-GO1 | NUT, 5/16 - 18 (SILICON BRONZE) ....ocoeemeeeeeeerereeeeeseeeseeesssseseseesseeseseeseseseee 2
32 | 28519-G01 | BATTERY GROUND CABLE .......oiooveeeerereeeereseeseoeeseeseeeesesseeseeeseeseseseesssesnenns 1
33
34 | 28520-GO1 | ENGINE GROUND CABLE.........ooeeeereeeeeesseeeseeseeseeeseesseeseeesesseeeseesseessseeseseseees 1
35 | 25972-G85 | 6 GA WIRE (BLACK 23", F2 - SOL)....ovcoeeeeeeeeereeneeeseesseeseeesssseeesesseeseseeseseseee 1
36 | 17618-G1 1T =S AR
37
38 | 73059-G01 | ELECTRICAL PLATE ASSEMBLY (INCLUDES ITEMS 39 - 64) ......ccvvveernneeeeo. 1
39 | 73057-Go1 =12 YXo3 (= S 1
40 | 27739-Go1 VOLTAGE REGULATOR ....oonveeeeeeeseeereeeevereeseseseeeesesseseseeseseseesesessesereesene 1
41 | 00415-G2 SCREW, 1/4 - 20 X 1 1/8" LG cvvveeeeeeeeeeeseeeeeeeseseeeeeeeesseeeseessesessesessesesee s 1
42 | 11027-G2 LOCK NUT, 1/4 = 20 ..eeeeeeeeeeseeeeeeeseeseeereeseees e sessesessesseesseeeseenesesesseneseeeen 1
43
44 | 27746-Go1 1€\ ()= TSR 1
45 | 00414-G8 SCREW, 1/4 = 20 X 1" LG veeereeveeeeeesseeeesseeeseesesesessesesseseseeessesessesesseseseeseen 1
46 | 00414-G5 SCREW, 1/4 = 20 X 5/8" LG cvvveeeeeeeeeeesseeeeeeseeesessesesseseseeessesessesesssseseeseen 1
47
48 | 27153-Go1 Y011 (]| J O 1
49 | 00414-G5 SCREW, 1/4 = 20 X 5/8" LG cvvveeeeeeeeeeesseeeeeeseeesessesesseseseeessesessesesssseseeseen 1
50 | 11027-G2 LOCK NUT, 1/4 = 20 ..eeeeeeeeeeseeeeeeeseeseeereeseees e sessesessesseesseeeseenesesesseneseeeen 4
51
52 | 12914-G2 X3 N Y= T 2
53 | 00650-G7 WASHER, 1/8" oo eeee s see s eesesee s seeseseese s sesese s 1
54 | 00565-G7 LOCK WASHER, 1/4" .....eveeeseeeeeeeseeseeereessees e sesseseseesssesseeseesesesesssneseeeen 1
55 | 00532-G1 LU PR o TS 1
56
57 | 12914-G FASTON TAB......ooooeeeveeeeeeeeeeeseeesseeeseeseseseeseees e seesesessesseesseeseesesesesseneseee 2
58 | 00565-G5 LOCK WASHER, #10 ...cvrrveeeeeeeseeeeseeseseseessees e seesesessesssesseeesessesesesseneseeeen 2
59 | 00526-G4 LU P2 T T 73O 2
60 | 25978-G56 18 GA WIRE (BLACK 5 3/4") . eeveeeeeeveeeeseeesreereseevereesssesesesessesesessesesenn 1

Service Parts Manual Page H-10



I ELECTRICAL SYSTEM Gasoline Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
61 22585-G3 IN-LINE FUSE HOLDER ..ot 1
62 00565-G8 LOCK WASHER, 5/18" ... e 2
63 00544-G4 NUT, 5/18 = 24 ... e 2
64 25972-G33 6 GA WIRE (BLACK 24", B+ - SOL) ..c.coiiciiren et 1
65 70596-GO01 WIRE HARNESS (CONTROL)....ccciiiieiee ettt 1
66
67 73049-GO1 COVER . ..t et 1
68 16469-G7 WASHER, 174" ... et s e s s 1
69 00114-G6 SCREW, 1/4 - 14 X 3/4" LGiucereeerireece et 1
70
71 25974-G22 WIRE (WHITE), POWER ...ttt 1
72 22674-G1 FUSE BLOCK (1200) ..ccueeieiieieieieieee e e e s sre e s sen e e e sen e e en e e 1
73 71010-GO1 RIVET, 5/32" X 3/8" LG (1200). ....eeierrriererecrsireee e sre e csneseeesnesesssessesssee e 2
74 18392-G1 15 AMP FUSE (1200) ... .cccrereirrerer e et seeser e e snr e e sne e ssessneenes 3
75
76 32860-G1 HORN e s e e e er e e e e e e s 1
77 00414-G5 BOLT, 1/4 - 20 X 5/8" LGi....eeeri e e 1
78 00559-G8 WASHER, 5/18" ...ttt e e s s e e 1
79 00891-G2 LOCK NUT, 1/4 - 20 ..ottt e e s s s 1
80
81 17318-G1 HORN SWITCH......eiiierr e et s 1
82 17318-G2 HORN SWITCH CAP AND NUT ....coiriiirreeer e e 1
83 27068-G01 HORN SWITCH BOOT ..ottt s 1
84 19233-G1 HORN SWITCH LABEL ......oo et 1
85 71055-GO1 RIVET, 5/32" X 3/8" GRIP (STAINLESS STEEL) ....cevoiveireereceeeee e 2
86
87 73214-GO1 HORN HARNESS ...t e s e 1
88 25977-G40 WIRE (BLACK), HORN GROUND ........ooiiiiiieieceeee e e 1
89
90 74236-G01 LIGHT BRACKET (PASSENGER SIDE)......cccocoririrrirrrrerecee e 1

Page H-11 Service Parts Manual



l Gasoline Vehicle ELECTRICAL SYSTEM |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
91 74236-G02 LIGHT BRACKET (DRIVER SIDE) ....ccooiiiiiiiii st e s 1
92 01038-G01 SCREW, 1/4-14 X 3/4" LG. .eeerieeeerctree e eseee e reteessee e s ssveeessee e s ee s s sene s e s snnneen 2
93 00414-G6 BOLT, 1/4 - 20 X 3/4" LG ccceeee e eeee e vcee e e reee s seee s e reeessssee s s sesees e s ssnne e e nesssnee s 2
94 11027-G2 LOCK NUT, 174 - 20 ettt ettt cite e ieae e sssae e s nsae e e e s sne e e s s sneeae s 2
95 01038-GO01 SCREW, 174 - 14 X 3/4" LG oottt 2
96 74001-GO1 HEADLIGHT AND TURN SIGNAL LIGHT ..coo i es e 1
97 00114-Gé6 SCREW, 174 - 14 X 3/4" LG oottt ettt 4
98
99 74004-GO1 HEADLIGHT BULB ......ooii et res e ee st se e s e s e sre e AR
100 74005-GO1 MARKER LIGHT BULB..........oiiieiiiceeeeie et e scee e see s see e s e s en AR
101 74006-GO1 TURN SIGNAL BULBA......cc ettt srnee s see e e s sr e e sr e e e s nans AR
102
103 32739-G2 TAILLIGHT ASSEMBLY (COMPLETE) .....coovccteeirieeree e e eseee s vee e s s 1
104
105 17955-G1 IGNITION SWITCH (WITHOUT LIGHTS) ....ciiiiiiieeescieee et 1
106 18027-G1 IGNITION SWITCH (WITHOUT LIGHTS - INDIVIDUALLY KEYED)................. 1
107 33639-G01 IGNITION SWITCH (WITH LIGHTS) ..o reee s 1
108 00568-G6 LOCK WASHER, 3/4" ... e et sectee st esstesssvee s ee s s e e s e ssaee s sanee s seeessneeenns 1
109 17137-G1 O = N O I T S o TSR 1
110 17063-G1 IGNITION KEY (SET) ...ttt ettt ee s seivee e ssese e s sssae e e s sae e s nsneene s 1
111 73041-GO1 WIRE HARNESS (KEY SWITCH)...coccoiiiie st ssee e ssveee e s see e 1
112
113 73030-GO1 PLATE (IGNITION SWITCH ONLY) ..cvtiiiiiiiiiiei e scireee s seesee e e seeneee s ssne e 1
114 71181-G02 DECAL (IGNITION SWITCH ONLY) WITHOUT HEADLIGHTS .......cccccovcvveenn. 1
115 71181-G01 DECAL (IGNITION SWITCH ONLY) WITH HEADLIGHTS ......c..oov i 1
116 33623-G02 RIVET, 3/16" X 3/8" LG ....eeei e ccceee s sseeesee s ee s see e s e sae e s snnn e s e s sneeenns 2
117
118 73030-G03 PLATE (IGNITION SWITCH AND INDICATOR LIGHTS) ....cccceeiviiiieee e, 1
119 71125-G01 DECAL (SWITCH AND INDICATOR LIGHTS) WITHOUT HEADLIGHTS........ 1
120 71183-G01 DECAL (IGNITION SWITCH AND INDICATOR LIGHTS) WITH HEADLIGHTS|] 1

Service Parts Manual Page H-12




I ELECTRICAL SYSTEM Gasoline Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

121
122 73030-G04 PLATE (IGNITION SWITCH, LOW OIL LIGHT AND FUEL GAUGE) ................. 1
123 71127-G01 DECAL (IGNITION SWITCH, LOW OIL LIGHT AND FUEL GAUGE) WITH-

QUT HEADLIGHTS ...ttt ettt e s e s s s s e e s s nne e s 1
124 71131-GO1 DECAL (SWITCH, LOW OIL LIGHT AND FUEL GAUGE) WITH HEADLIGHTY 1
125
126 21553-G1 FUEL GAUGE ...ttt tee e et e e e e s e e e e e e nnnes 1
127 23474-G1 INDICATOR LIGHT ...ttt e ee e e e e e e e e e e eaeae e e e e s 1
128 74029-G02 HARNESS (OIL LIGHT/FUEL GAUGE) ........ccoiieie et 1
129 25978-G122 | 18 GA WIRE (RED) 8" LGi.....eeeieiieeecereeree e rctee et stee s svee e ee s s s e s e e s n 1
130 | 72228-G01 | HARNESS (ACCESSORY) ..ooureeereeereeeeeeereeesseesseeseesesseseeseesessesesesessssesessseseees 1
131
132 17867-G1 TURN SIGNAL (WITH MOUNTING HARDWARE) .......ccocviiieecieeeeeeceee e, 1
133 21640-G1 TURN SIGNAL FLASHER .......cooo ettt 1
134 32307-G3 FLEX LOOM, 3/8 X 8" LG ..uoriiii ettt ettt e e e e e ee e 1
135 17618-G1 L AT I SR 2
136 20965-G3 STEERING COLUMN COVER.......ooieeee ettt eeeceeeinieeeee e e e e e 1
137
138 75114-G02 HOUR METER KIT (INCLUDES ITEMS 139 - 143) ....cov i eeee e 1
139 21573-G1 HOUR METER ASSEMBLY ...t te e e ennee e e e ae e e 1
140 74019-GO1 HOUR METER BRACKET ...ttt eeirnieete e e e e aen e eeae s e e 1
141 00150-G4 SCREW, #10 - 24 X 1/2" LG ceeeee ettt eeee e 2
142 11098-G7 LOCK INUT, #10- 24 ...ttt e s s ee e e e s s e e e e ssaee e e eans 2
143 75117-GO1 WIRE HARNESS (HOUR METER)......ccoo it 1
144
145 75354-G** WORK LIGHT BAR WITH LIGHTS AND/OR STROBE

(INCLUDES ITEMS 146 - 163, 165 AND/OR 173)..cccccviirieerceee e reeeeeee v 1
146 75352-G01 STRUT (DRIVER SIDE)...ceiiieieeeeeeceeeree et see et essee s seee e s enne s 1
147 75352-G02 STRUT (PASSENGER SIDE) ...ttt 1
148 75346-G01 WIRE HARNESS (WORK LIGHT) ....ucttiiiiiiiieee et e e e 1
149 75353-G01 T O 1

Page H-13 Service Parts Manual




l Gasoline Vehicle ELECTRICAL SYSTEM |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
150 75363-G01 COVER PLATE ...ttt s e 1
151 75347-GO1 SWITCH HARNESS ..ottt 1
152 71077-G** LIGHT SWITCH PLATE ..ot e 1
153 33201-G02 STROBE LIGHT MOUNT (USED ONLY WITH STROBE LIGHT)............... 1
154 | 75365-GO1 HARDWARE KIT (INCLUDES ITEMS 155 - 163) ...ccccivciecercee e 1
155 | 00685-G7 BOLT, 5/18 - 18 X 1 3/4" LGi....eriee ettt 6
156 00660-G8 WASHER, 5/168" ...t e 12
157 15121-G1 WASHER, 3/8" X 1 1/4" ..ot 2
158 11098-G6 LOCK NUT, 5/168 - 18 ..o e 4
159 00918-G3 ACORN NUT, 5/18 - 18 ...e it 2
160 33623-G02 DRIVE RIVET, 3/16" X 3/8" LG ....cceereeeeereeee e e 3
161 20367-G1 GROMMET ...t s s s 2
162 16705-G3 SCREW, 1/4 - 20 X 3/4" LG .reeverereereee ettt 2
163 14390-G4 LOCK NUT, 1/4 = 20 ..ot s s 2
164
165 | 20383-G2 WORK LIGHT KIT (INCLUDES ITEMS 166 - 171)..ccciiiieiieeeeccecienneen 1
166 20209-G2 WORK LIGHT (RECTANGULAR) ......ccoirrrirr e 2
167 | 00566-G3 LOCK WASHER, 1/2"....c et 2
168 | 00533-G1 NUT, 1/2 - 13 e e s s 2
169 17317-G1 LIGHT SWITCH ...ttt e 1
170 17902-G1 TAB ADAPTER ...ttt e 1
171 20053-G1 16 GA WIRE (RED, 5 3/8" LG.).c.ccriieerereerreerre e e 1
172
173 20385-G2 STROBE LIGHT KIT (INCLUDES ITEMS 174 - 179) ....ooiieiieeeeeeeeeeee 1
174 | 20394-G1 STROBE LIGHT ...ttt s 1
175 | 00379-G4 SCREW, #10 - 24 X 1/2" LG ettt 3
176 11098-G7 LOCK NUT, #10 - 24 ... e 3
177 17317-G1 LIGHT SWITCH ...ttt e 1
178 17902-G1 TAB ADAPTER ...ttt e 1
179 20053-G1 16 GA WIRE (RED, 5 3/8" LG.).c.ccriieerereerreerre e e 1

Service Parts Manual Page H-14



I ELECTRICAL SYSTEM Gasoline Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

180

181 71080-GO1 POWER OUTLET PLATE (INCLUDES ITEMS 182 - 184) ....cccovvvrirerriererenne 1
182 71077-GO1 CONSOLE PLATE ...ttt e e 1
183 71078-G01 POWER OUTLET (12 VOLT) c.eeiieie ettt s 1
184 14601-G10 RIVET, 5/32" X 7/168" LG .eeeeieeeeeeee ettt 2
185

186 33623-G02 DRIVE RIVET, 3/168" X 3/8" LG ...cccee ittt 3
187 | 71081-GO1 HARNESS ... ettt et ere e e 1
188 | 35212-GO1 FUSE, 15 AMP ...t et e e e e 1
189 17618-G1 WIRE TIE .. e e e 5
190

191 35211-G01 FUSE BLOCK (1200 LX) ...crteeiieriee ettt s e sne e e s nree s 1
192 12914-G1 FAST ON TAB.......oriirerrece et et s ne e se e e ene e 1
193 00567-G5 LOCK WASHER, #10 ...oiricereriereriee et e e e e 1
194 | 00526-G4 NUT, #10 - 32 it nne s ere e s 1
195 | 35212-GO1 FUSE, 15 AMP ...ttt s s e e e 1
196

197 | 00379-G2 SCREW, #10 - 24 X 1 1/4" LG oot e 2
198 | 00559-G5 WASHER, #10 ... e e e s e 2
199 14390-G10 LOCK NUT, #10 - 24 ...ttt s s e e 2
200

201 20209-G3 HEADLIGHT (RECTANGULAR) (INCL ITEM 202) (WORKHORSE 1200 LX)..| 2
202 00906-G6 SCREW, #10 - 16 X 1" LGt e 2
203 74055-G01 JUMPER .t 2
204

205 | 20570-G3 TURN SIGNAL LIGHT (INCLUDES ITEMS 206 - 211)...cccecorirricrererecrererecreneeene 2
206 20574-G3 TURN SIGNAL LIGHT ...t 1
207 | 00660-G7 WASHER, 174" .. e s e 1
208 | 20606-G1 WIRE ASSEMBLY .....oiiiiieiiireriee et s ses e e ene e 1
209 00567-G7 LOCK WASHER, 1/4".....oo ettt e e 1

Page H-15 Service Parts Manual



l Gasoline Vehicle ELECTRICAL SYSTEM |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
210 00532-G1 NUT, 174 - 20, ettt e st e e st e e e s sr e e e e snraneaesnanes 1
211 18995-G1 PUSH-ON MALE TERMINAL ......oooviiiierir vt eeee s vee e ereee s ssee s seesnsee e 1
212 20574-G5 LENS, AMBER ..... oot e ste s s s e s e e s e e sane e s ee e sareeenns 1
213 00118-G5 SCREW, #6 - 18 X 5/8" LG w.eieei ittt 2
214 74056-GO1 JUMPER, RED/BLACK (PASSENGER SIDE) .....ccotviiiiiiiiieieeeeecvees e 1
215 74056-G02 JUMPER, GREEN/BLACK (DRIVER SIDE) ....ccoooviiriererreeeceee e veee e 1
Service Parts Manual Page H-16



ENGINE AND MUFFLER

Gasoline Vehicle

40 - Includes ltems 41 - 44

SPARK ARRESTER

Page J-1

Service Parts Manual




I Gasoline Vehicle ENGINE AND MUFFLER |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 72500-G04 ENGINE, 350CC.......ciiiiiiiieciereree st s sneesne s e nnnne 1
2
3 26631-GO1 TIMING BELT COVER GROMMET ......ocoiiiieerreerr e 1
4 26727-G01 CARBURETOR / AIR BOX GASKET ...t 1
5 72307-G01 STUD e e e e e s e e e e s 2
6
7 25523-G4 SPARK PLUG (NGK BPR5ES) ........oi i 2
8 26733-G01 SPARK PLUG WIRE SET (2 WITH BOOTS) .....coiircereree e 1
9
10 72305-GO1 IGNITION COIL BRACKET ..ottt et e s 1
11
12 XXXXX-XX SEE CARBURETOR SECTION ..ot X
13
14 26600-GO1 VALVE COVER ...ttt e e s 1
15 26719-GO01 VALVE COVER GASKET .....o ottt 1
16 26676-G01 FLANGED BOLT, M8 X 1 X 23 MM LG. ..ot 6
17
18 26601-GO1 OIL FILLER CAP ...ttt e e s se e sne e 1
19 26720-G01 FILLER CAP “O” RING ....ooiciiiiieie ettt s s 1
20
21 72019-GO1 MURFFLER .ot e s e e 1
22 25532-G1 BOLT AND WASHER, M8 X 1.25 X 18 MM LG ......ovrirrerecrrerceereees e 4
23 25531-G1 EXHAUST GASKET ... .ottt 1
24
25 00438-G8 BOLT, 5/18 - 18 X 1" LG ceetrerirererecrerirrererer s s csne e e s e 1
26 00565-G8 LOCK WASHER, 5/16" ... et e s 1
27 00642-G8 WASHER, 5/168" ...ttt e e 1
28
29 00276-G6 BOLT, 5/16 - 24 X 3/4" LG oot 2
30 00565-G8 LOCK WASHER, 5/16" ... et e s 2

Service Parts Manual Page J-2



I ENGINE AND MUFFLER Gasoline Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

31

32 26630-G01 TIMING BELT COVER ...t et 1
33 26626-G01 TIMING BELT ...ttt e e e s e 1
34 26678-G01 BOLT, M6 X 1 X 12 MM LG ..ot 3
35

36 26591-G01 OIL FILTER ..ttt e e s e e ene e 1
37 26710-GO1 OIL FILTER “O7 RING .....ceiiiie ettt 1
38 26680-G01 BOLT AND WASHER, M6 X 1 X 12 MM LG. ...coooiir e 3
39

40 25747-G01 SPARK ARRESTER (INCLUDES ITEMS 41 - 44) ...ooviiee e 1
41 25746-G01 ADAPTER TUBE ...ttt s s e s e 1
42 25388-G1 SLEEVE ..ottt e e e 1
43 25405-G1 TUBE CLAMP ...ttt e e 1
44 25406-G1 SPARK ARRESTER .....ooiiiirrie et s 1

Page J-3 Service Parts Manual



I Gasoline Vehicle ENGINE AND MUFFLER

Service Parts Manual Page J-4



Gasoline Vehicle

ENGINE AND STARTER MOUNTING

]

_ Q@ o i \,\/ z
@ % Ly, -
R v
A y @ ' . v ~g 8y
‘O// TN @w\

UoRoes Pd ,
XY Hyad /| e oy
893
N

Service Parts Manual

Page K-1



I Gasoline Vehicle ENGINE AND STARTER MOUNTING |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 72010-GO1 FRONT ENGINE MOUNT ...ttt eessise e s e e e nsaeene s 1
2 00463-G4 BOLT, 7/16 - 14 X 1 1/2" LG oo seee et sete e see s e s e s ee e s e s n 2
3 00566-G2 LOCK WASHER, 7/16" ....eeei e ccceee st e e e svee s ees s ee e s e sae e s snne e s e s sreeenns 2
4 00922-G3 WASHER, 7/18" .ottt ettt e et e e st e e e s snr e e e e s sensraeaesnans 2
5 15121-G1 WASHER, 1 /4" X 3/8" ettt ettt sttt ee e st ae e s s sr e e e s serae e e s nans 1
6 72044-G01 MOUNT BRACKET ... ceeieeeertre e ree st e s vvee e ssene s ssate e s saneessee e sasae e s s neeesseessnnneen 1
7 00428-G6 BOLT, 3/8 - 18 X 2 3/4" LG .coiieeeeiieeceete st eee s en e s 2
8 11098-G5 LOCK NUT, 3/8 - 16 ..iiiieeeeciieee ettt ee s cite e e s eeae s e s seae e s nsae e a e s sae e e s nsneeae s 2
9 00643-G1 WASHER, 3/8" ....eeeiiie ettt e st e st s e sre e s e e s s e e s ee e s sneeeenes 2
10 00430-G4 BOLT, 3/8 - 16 X 4 1/2" LG ..ooe et scee e see s s s s en 1
11 72051-G02 WASHER, 2 1/2" X 11/82" ... ettt ettt sttt et ae e s sr e ser e e e nans 1
12 72050-GO1 PLASTIC WASHER, 2 1/2" X 5/8" ....eeteiieecieeee ettt ee s ssine s e sessne e s ssneeae s 4
13 72051-G01 WASHER, 2 1/2" X 5/8" ...t seee e rtes st essee e e e s e s s e s e s sree e nes 2
14 72015-GO1 ISOLATION MOUNT ..ottt rctee e ste e see s s s e e e sse s s e s e e e snnee s 1
15 11098-G5 LOCK NUT, 3/8 - 16 ..iiiieeeeciieee ettt ee s cite e e s eeae s e s seae e s nsae e a e s sae e e s nsneeae s 1
16 72596-G01 AIR FILTER BRACKET ...ttt ettt reee e e e s sr e e sr e e e 1
17 XXXXX-XX SEE REAR AXLE SECTION........coiiitriereerctee s veesstee s seeesee e ssee s e sene s e s s en X
18 00415-G2 T I T 2 A 0 1 G 7 1K 2
19 72011-GO1 REAR ENGINE MOUNT ...ttt ssrae e s e s sae e nsneeae s 1
20 72035-GO01 “U”BOLT, 7/16 - 14 X 1 3/8" X 3 7/8" ..ottt 2
21 00922-G3 WASHER, 7/16" ..ottt e st ee e s e e s e s s e e e s ee e s sreeeennes 4
22 00734-G1 LOCK NUT, 7/16 - 14 ...ttt e s ee s ee e s e s s e s s e s e s sneeenns 4
23 00605-G07 WASHER, /4. ..ottt e e st e e e st e e e s st e e e e s senraeaesnans 2
24 00463-G4 BOLT, 7/16 - 14 X 1 1/2" LG ettt e 2
25 00566-G2 LOCK WASHER, 7/16" ....eeei e ccceee st e e e svee s ees s ee e s e sae e s snne e s e s sreeenns 2
26 00922-G3 WASHER, 7/16" ..ottt e st ee e s e e s e s s e e e s ee e s sreeeennes 2
27 14390-G4 LOCK NUT, 174 - 20 ettt ettt cite e ieae e sssae e s nsae e e e s sne e e s s sneeae s 2
28 27432-G02 ENGINE GUARD ...ttt ee st ae e e s e e s s sneeae s 1
29 00463-G4 BOLT, 7/16 - 14 X 1 1/2" LG oo seee et sete e see s e s e s ee e s e s n 4
30 00566-G2 LOCK WASHER, 7/16" ....eeei e ccceee st e e e svee s ees s ee e s e sae e s snne e s e s sreeenns 4

Service Parts Manual Page K-2




I ENGINE AND STARTER MOUNTING Gasoline Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 00922-G3 WASHER, 7/18" ...t s e e 4
32 12547-G3 BOLT, M8 X IMM X 20MM LG .....ooiririniirrecerreccrr e s 1
33 XXXXK-XX SEE STARTER / GENERATOR SECTION ......coriiirrerre et 1
34 00938-G4 BOLT, 1/2 - 13 X 8" LG .. eeiiie et 1
35 00560-G3 WASHER, 1727 ..ttt s e e e 2
36 00566-G3 LOCK WASHER, 1/2" ...ttt s e 1
37 00533-G1 NUT, 172 - 18 e r e r e e 1
38 00905-G7 LOCK WASHER, 1/4 ...ttt 1
39 72045-G01 STARTER / GENERATOR ADJUSTER......c.coioi et 1
40 00544-G5 JAM NUT, 378 = 16 ..ot 1
41 00532-G5 NUT, 3/8 - 16 .ottt e s sre e s e e e n e e 1
42 00560-G1 WASHER, 378" ... et s e e 1
43 12064-G1 PUSH NUT, 5/18" ...ttt s e 1
44 00559-G7 WASHER, 1/4 ...ttt e e s e e e 1
45 72017-GO1 AXLE BRACKET ...ttt sme e e s s 1
46 75048-G01 SPACER, 1727t e 1
47 26826-G01 LOCK WASHER, 8 MM ......ciiiiireiirren e et 2
48 26827-G01 NUT, M8 X 1.25 MM ... e 2
49 00439-G2 BOLT, 5/16 - 18 X 1 1/4" LG ...ttt 1
50 11098-G6 LOCK INUT, 5/16 - 18 ..ottt s 1

Page K-3 Service Parts Manual



I Gasoline Vehicle ENGINE AND STARTER MOUNTING

Service Parts Manual Page K-4



l FRONT SUSPENSION Gasoline Vehicle

3 - Includes ltems 4 - 12
8 - Includes ltems 9, 10
14 - Includes Items 5 - 12 and 15

Page L-1 Service Parts Manual



l Gasoline Vehicle FRONT SUSPENSION |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 70536-G01 FRONT AXLE ..ottt sttt et e s e s s e s e e s s e nanen e e s e nasnes 1
2
3 70220-G01 SPINDLE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 4 - 12)........cc........ 1
4 * SPINDLE (DRIVER SIDE)....ciii ittt ettt seeae s e ssesae e ssnen e 1
5 16623-G1 BEARING ..ottt ettt a e 2
6 10389-G3 GREASE FITTING, STRAIGHT ...t sneeens 1
7 25146-G1 GREASE SEAL ...ttt sttt e et ae e st e e e s st e e e sanrae e e s nan 1
8 19932-G1 WHEEL HUB ASSEMBLY (INCLUDES ITEMS 9, 10) .eevvcieeeiieeee e, 1
9 19862-G1 LUG BOLT, 1/2 - 20 X 1 7/32" LGi..ccceeee e eeeee e e seeeseee e e ssaee e 4
10 50892-G1 BEARING AND RACE ASSEMBLY (COMPLETE) ........ccoccvvvvvveceenenee. 2
11 12093-G1 SLOTTED NUT, 1 - 14 ittt ettt e s s e e e e s s e a e e 1
12 00798-G8 COTTER PIN, 5/32" X 1 3/4" LG oottt ettt scine e ee e sseae e 1
13
14 70221-G01 SPINDLE ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 5-12,15) ..| 1
15 * SPINDLE (PASSENGER SIDE) .....ccccovitiiiiciieeee st sciinees s seinee e sseee e 1
16
17 12091-G2 R | I 0 2
18
19 01040-G01 KING PIN, 1/2 - 13 X 5" LG oottt e s s 2
20 00571-G5 WASHER, 172" ..ottt e e st e e e st e e e e s sr e ae e e sannraeeesnan 4
21 70328-G01 KING PIN TUBE .......oiiiieeectie e ceeecte e seeeste e sesee s e see e ssee s snne e ssse e s snsaessen e e sneeenns 2
22 16982-G1 THRUST WASHER, 7/8".....ce ot eeeeee et s seee et eessee e sae s ssee s s s e s e s s e ens 2
23 14390-G6 LOCK NUT, 1/2 - 18 ittt ae e e s s naeaa e s 2
24
25
26 70324-G01 SHOCK ABSORBER .......oooiieeeeee ettt seee st s e s s s s e 2
27 10435-G1 SHOCK ABSORBER WASHER.........c oottt 8
28 10194-G1 RUBBER SHOCK ABSORBER BUSHING .........cccooiiiiiiiie et 8
29 00532-G6 NUT, 378 - 24 ..ottt s s 4
30

Service Parts Manual Page L-2




l FRONT SUSPENSION Gasoline Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 70422-G01 LEAF SPRING (HEAVY DUTY) ..ottt s 2
32 70540-G02 SPRING PLATE ...t s ese s e e e e s e e 2
33 00463-G4 BOLT, 7/16 - 14 X1 1/2" LG et 6
34 00734-G1 LOCK NUT, 7/18 - 14 ...ttt st e s e s 12
35 00463-G6 BOLT, 7/16 - 14 X 1 3/4" LG ..ottt e 6
36 70163-G02 SPRING PLATE ...t s ese s e e e e s e e 2
37
38 14723-G1 LUG NUT, 172 = 20 ettt nne s e s 8

Page L-3 Service Parts Manual



l Gasoline Vehicle FRONT SUSPENSION

Service Parts Manual Page L-4



l FUEL SYSTEM Gasoline Vehicle

1

1
Front of Vehicle @ @

To ~_
Carburet -~
arouretor \\
b S .
To Crankcase 1 \\\ \‘
Pulse Fitting 10 29 N

Page M-1 Service Parts Manual



l Gasoline Vehicle FUELSYSTEM |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 72092-G02 FUEL TANK (WITH FUEL LEVEL SENDERY).........ccoviiiiiiiiiniieetc e 1
2 72282-G01 FUEL TANK CAP ...t e s s te s s e s e sne e sse e s snnae s nee e s sanenenns 1
3 72229-G01 FUEL LEVEL SENDER ADAPTER........ociicie et ree e e seee s sneessee s snee e 1
4 72230-GO1 SCREW, #6 - 32 X 1/2" LG ceiie ittt ettt 2
5 20048-G2 FUEL GAUGE SENDER (INCLUDES ITEMS 7 AND 8).......ccccetvriiiieiinncineennn. 1
6 20048-G4 LOW FUEL SENDER (INCLUDES ITEMS 7 AND 8).....ccovviiviveerereerceeereceeene 1
7 72232-G01 SCREW, #10 - 32 X 3/4" LG ...eriiiei ettt srne e s see e e se e 5
8 * L] 4 = USRI 1
9
10 72092-G01 FUEL TANK (STANDARD)......c.otticctree e ssteeseeeseeeseveesseer e sseeessnee s eeessnenenns 1
11 14099-G2 FUEL TANK CAP WITH WITH GAUGE ........cooi it 1
12 00438-G1 BOLT, 5/16 - 18 X 1 1/8" LG ...ttt s 2
13 00559-G8 WASHER, 5/16" ..ottt e st e e s e s s e e s e e s sreeeennes 4
14 11098-G6 LOCK NUT, 5/16 - 18 ... cctee st sste e ses s ee e see e s e sse e e s e s e s saneeenns 3
15 15121-G1 WASHER, 1 /4" X 3/8" ettt ettt sttt ee e st ae e s s sr e e e s serae e e s nans 1
16 72234-G01 SPACER ... e a et e e e e narraeaesnane 1
17
18 25346-G10 TUBING, 2 5/8" LG. (BULK).....cceeeee ettt see e e s see e s A/R
19 18292-G1 CLAMP et ee e e e e e e e e e e e e e e e e e e e e e e e e e e e nannes 5
20 72084-G01 FUEL FILTER ...ttt ettt sttt st e s e s e s nsae e aen s nne e e s nsneene s 1
21 25346-G11 TUBING, 4" LG. (BULK)....coiiceeeeeeerceeeerteerceeeeseeesee e sne s ssaee e s sreessene s sveeseees A/R
22 72021-G01 FUEL PUMP ..ottt et 1
23 00114-Gé6 SCREW, 174 - 14 X 3/4" LG oottt 2
24 25346-G6 TUBING, 26" LG. (BULK) .....cotiiiiiiiieeee it eciee e seinee s serae e s s sreae e s seraeeesnans A/R
25 11391-G4 HOSE CLAMP.........ooo ettt s st s s ste s s e e s e esse e e sanee s nee e e sneeenns 3
26 27184-G01 PULSE TUBING, 26" LG. (BULK) .....cccoceireeeer e eceee v e A/R
27 17618-G1 WIRE TIE .ottt sttt e e e st e e e st ae e e s nnraae e e snnraeeesnans 1
28
29 32617-G2 VINYL TRIM, 14" LG. (BULK) ......oe et ssee s A/R
30 26459-G01 LABEL (UNLEADED GASOLINE ONLY) ..cutiiieiireirereieeereeeeeseeeeeneesseeessneeenns 1

Service Parts Manual Page M-2




REAR AXLE

Gasoline Vehicle

See ENGINE AND
STARTER MOUNTING
Section

1 - Includes Items 3 - 28
32 - Includes ltems 33 - 34

Page N-1

Service Parts Manual




l Gasoline Vehicle REAR AXLE |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 72246-G01 REAR AXLE (13.32:1) (INCLUDES ITEMS 3 - 30) ..ccccviiiiiriineeeencieeee s sineeen 1
2
3 26823-G01 FLANGED BOLT, M8 X 1.25 X 100 MM LG. .....ccccvivriirrere e 7
4 26824-G01 FLANGED BOLT, M8 X 1.25 X 11O MM LGi.......ociiiiiiiiieeiee e 1
5 72053-GO01 BOLT, M8 X 1.25 X 120 MM LGi. ....uooiiii ettt 1
6 72052-G01 FLANGED BOLT, M8 X 1.25 X 130 MM LG. .....ccceriirierreee e 1
7 26826-G01 LOCK WASHER, 8 MM ...ttt e s 14
8 26827-G01 NUT, M8 X 1.25 MM ...ttt 14
9 26768-G01 OIL CHECK PLUG......c.eeie ettt seee e e e s s e sse s sanae s e e sne e 1
10 26769-G01 GASKET, 8 M.ttt esee e s s ee s s s s e e s san e s e e sneeens 1
11 26770-GO1 OIL DRAIN PLUG ...ttt ciee e e s ae e sr e e e s see e e e sraeeeenane 1
12 26771-GO1 GASKET, 14 MM. ...ttt e s s e e e eesae e s sneaaenas 1
13 26772-G01 L0 I o | ] 1
14 26761-G01 INPUT SHAFT SEAL ..ottt e st ee e s s s svee s s s e s e 1
15 26762-G01 SHIFTER SHAFT SEAL ...ooiii ettt ettt sree e s ae e srae e 1
16 26766-G01 AXLE SHAFT SEAL ..ottt sttt s e e e s e ea s 2
17
18 72249-G01 AXLE TUBE (DRIVER SIDE).....tiiiiiiircvter e eieesctee s eeeeseessssveesesenesseessnne s 1
19 72248-G01 AXLE TUBE (PASSENGER SIDE) ......ccccoiiiiiiieiieciiete et 1
20 72056-G01 AXLE SHAFT (DRIVER SIDE).....ccciiiiiiiiiiiiiieieieeciieee e sceeee e seneee s eee s 1
21 72057-G01 AXLE SHAFT (PASSENGER SIDE) ....ccccviier et vcee e see e 1
22 26814-G01 RETAINING RING .....oooiiiiiiiieie e seeesree e see e sne s ssvee s s sne e s ee e s sneesenees 4
23 26811-GO1 BALL BEARING ...ttt a e e 2
24 26667-GO1 STUD, M10 X 1.5 X 40 MM LG. ...ttt eree e ee e sree e 5
25 26828-G01 WASHER, 10 MM ...ttt et ssve e e s s s 10
26 26829-G01 NUT, TOMM X 1.5 MM .ottt 10
27
28 26815-G01 SHIFTER CABLE BRACKET .....ooiii ittt sree e ee e seae e 1
29
30

Service Parts Manual Page N-2




l REAR AXLE Gasoline Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31
32 72347-G01 DIFFERENTIAL GUARD (INCLUDES ITEMS 33 - 34) .....cooovivveceeeeeeeceee e 1
33 72349-G01 DIFFERENTIAL GUARD ......oo et ere st e e s e e 1
34 72053-G01 BOLT, M8 X 1.25 X 120 MM LG....oociiiieee et ie et 2
Page N-3

Service Parts Manual



l Gasoline Vehicle REARAXLE

Service Parts Manual Page N-4



Gasoline Vehicle

REAR SUSPENSION

EZGOLEUTE

Service Parts Manual

Page P-1



Electric Vehicle REAR SUSPENSION

EZGOMEIE Service Parts Manual Page P-2



REAR SUSPENSION

Gasoline Vehicle

THE USE OF NON U.L. PARTS WILL VOID ANY U.L.LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as a individual part.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTYy.
1 74135-G01 LEAF SPRING.... ...ttt te e e s e e e e e e e e e s e s naeneaaeaeaeaaeas 2
2
3 72117-G01 ISOMOUNT BUSHING......ocoiiiiiiee ettt 2
4 72037-G01 [ISOMOUNT CAP ...ttt e e raee e e e e e e e e e e s s nne s aeaeaeaaeaeaeenan 2
5 72618-G01 ‘U BOLT, 3/8 - 16 it te e e e e inie e cee e e e e e e e st aeaesaeaeese s nsnnsneneeneas 4
6 00560-G1 L NS = TR 2 8
7 11098-G5 LOCK NUT, B/8 = 16 ... eeeciteieete e s e e ennee e e e s e e e e s e s sanne s aaeaeaeaaean 8
8
9 70291-G01 RUBBER BUSHING ...ttt e s s s 4
10 14158-G1 SHOULDER BOLT, 3/16 X 3 1/4" LG .ottt eeeee e 2
11 00643-G1 WASHER, 3/8" ...ttt te e e e e e e s e e e e e e e e e e s sesas st sneaeaaeaeaeeaessnannns 2
12 11098-G5 LOCK NUT, B/8 = 16 ... eeeciteieete e s e e ennee e e e s e e e e s e s sanne s aaeaeaeaaean 2
13
14 70291-G01 RUBBER BUSHING ...ttt e s s s 8
15 70289-G02 SPACER ...t e e e et e e e e e ee et areaeaeaeeaeaeaaanannnnnans 4
16 00429-G4 BOLT, 3/8 - 168 X 3 1/2" LG coeieeee ettt ereintie et e e e e e e e neaaeae e e 4
17 70290-G01 SHACKLE PLATE ...ttt e st e et e e e s et s e e s sanene e e enns 4
18 11098-G5 LOCK NUT, 3/8 = 16 ceeeeeei ettt et e et e ettt e e et e s e ere e ee e e 4
19
20 70324-G01 SHOCK ABSORBER..........ce ettt eceetinier e e e e e e s e e s e s e e e e s s snnnnnnes 2
21 10435-G1 WASHER (SHOCK ABSORBER)......ccctiiitrrreerrer e sseee s sreeesee e svee e 8
22 10194-G1 RUBBER BUSHING (SHOCK ABSORBER).........cccocvrriireseeereee e s 8
23 00532-G6 NUT, B/8 - 24 ...ttt et e e e e e e s s et aae e e e e e aeaeaeessnnssaeneaaeaaananeas 4
24
25 74192-G01 SPRING/STABILIZER BAR MOUNTING PLATE, PASSENGER SIDE.............. 1
26 74192-G02 SPRING/STABILIZER BAR MOUNTING PLATE, DRIVER SIDE....................... 1
27
28 28370-G01 STABILIZER BAR ASSEMBLY (INCLUDES ITEM 29) ...coviiiiiiieiieieeeesccineeeeas 1
29 11155-G1 BUSHING ...ttt e et s st e e e s e eae e s saneee e e e eans 2
30

Page P-3 Service Parts Manual EZGDIEE




Gasoline Vehicle

REARSUSPENSION

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 28372-G01 STABILIZER PLATE ...ttt e s e 2
32 10840-G4 PIPE, 3/8" LD ..ot e e e 2
33 10579-G7 THREADED ROD, 3/8-16 ...c.eoriirieeiererieenerneerer e s sne s 2
34 10194-G1 BUSHING (SHOCK ABSORBER)........ccooiriterieeeereeeeesesee s 8
35 10435-G1 WASHER (SHOCK ABSORBER) ......ccocoiiiie ettt 8
36 00532-G5 NUT, 3/8-T6 ...t s s e 4
37 11640-G2 STABILIZER BAR BRACKET .....ooiiie it 2
38 00559-G8 WASHER, 5/168" ...ttt e e 4
39 11098-G9 LOCK NUT, 5/18-24 ...t e e se e s e e 4

EZEGOLENE

Service Parts Manual Page P-4




SEATING

Gasoline Vehicle

1 - Includes Items 2 - 8
17 - Includes ltems 18 - 23

33

*Late Production Only

Page Q-1 Service Parts Manual



l Gasoline Vehicle SEATING |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 71664-G** SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 2 - 8)....ccvvviiccciie e 1
2 * PLYWOOD BASE ...ttt ettt s st e s s e s re e s e ve e e 1
3 * LI N LN TS 0 16
4 * O 7Y 1Y R 1
5 71602-G** VINYL SEAT BOTTOM COVER ... eetieeee e eeinieeeeeae e 1
6 * FLAT STAPLES ...ttt s s e e e 110
7 71012-G01 VINYL TRIM (SEAT BOTTOM) ..ot cciteee et siee e see e e seae e 1
8 * FLAT STAPLES ... ..ottt et e e e e e e e 26
9
10 71610-GO1 SEAT HINGE ... ettt et e e et s e e re e ee e e e 2
11 00720-G08 SCREW, #12 - 14 X 1" LG oottt ettt e ee e e e s e aeae e e 6
12
13 71701-GO1 HIP RESTRAINT (PASSENGER SIDE) .....cvvciiieeeercee e reeeeeeessee e eveeens 1
14 71702-GO1 HIP RESTRAINT (DRIVER SIDE) .....cueeioctee e eeeevee e seee s eneessee s sneeenns 1
15 71204-G01 BOLT, 1/4 - 20 X 7/8" LG ccoeei oottt ete e eciaie e cee e e e e e e e s nnesneaeaeaaeaen e 8
16
17 27546-G** SEAT BACK ASSEMBLY (INCLUDES ITEMS 18 - 23) .covvveeveceeeereeeeee e 1
18 * PLYWOOD SEAT BACK ... ittt e 1
19 * TEE NUT, 1/4 = 20, eecieritete e e e e e cesnea e e s s ae e s se e s nnneaeaaeaeaeaaeas 4
20 * O 7Y 1Y R 1
21 18144-G** VINYL SEAT BACK COVER ..ottt 1
22 * FLAT STAPLES ...ttt s s e e e 95
23 18868-G3 PLASTIC SEAT BACK COVER (BLACK) ...ttt 1
24
25 71662-G01 SEAT BACK SUPPORT BRACKET ...ttt 2
26 71204-GO1 BOLT, 1/4 - 20 X 7/8" LG cuueieeie ettt etee et ee e e et e e e 8
27
28 00559-G7 WASHER, 1/4" ...ttt e e e e e e e e s st a e e e s aea e e e e s annnaeneeneas 4
29 00565-G7 LOCK WASHER, 1/4" ..ottt ee ettt s et e s s are e e s nne e s s e e s 4
30 16705-G1 BOLT, 1/4 - 20 X 1" LG ittt ettt e s e e s e ee s 4

Service Parts Manual Page Q-2




l SEATING Gasoline Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.

31

32 | TA762-G02 | SEAL oo esere s ese s e eere e eeen 1
33 | 00114-G6 SCREW, 1/4 = 14 X 3/8" LGieorveoeeeveeereeveoeeeerereeseserseseeeseseseesseseessessenesesseneseenens 2
34

35 | 17074-G1 BUMPER ....ooveeeee et eeeeseeseseeeseeseses e ees e ses e s st seese s s s seeeee s ses s seseeeeneneenenes 2
36 * FLAT STAPLE ..o eeeeeeeseseeseeeeeeeeeeesese e ses e seseseseeseeeeeeesesse s seeses s seneeeee 10
37

38 | 71783-GO1 | SEAT SHIELD w..ccoooeeeeeeeeeeeeeeeseeeeseeeeeeseeseseeeeseseeseseeeseeseeesses e seeseseseenesessenees 1
39 | 16705-G3 SCREW, 1/4 = 20 X /4" LGivoreveeeeeveeereevereeserereeseseroeseseseseseessessesesessenesesseneseenens 2
40 | 00559-G7 WASHER, /4" ...ooooevoeeeeeeereeeeeeeseereeseeseo e s eeesesseseseseseseesesere e seneseeseneeenens 2
41 00565-G7 LOCK WASHER, 1/4" ....oooeeeeeeeeeeeeseeeeeeseeeeeeseeesseesssseeeesessesesseseseeseseseesesessenesenn 2
42 | 15158-G1 ACORN NUT, 178 = 20 ..o seeeeeseeeee e eeeeeeseseseesesseesese e seeseseseenssessenens 2
43 | 74093-GO1 | LABEL (WARNING).....cooveereeeeeeeeeeeseeeeeseeseeeeessessesesesseseseeeseseessessesesesnereeenens 1
44 | 13728-G1 RUBBER BUMPER .........oooeveeseeeeeeeeeseseeseesessessseseseseesesesseseseesesssseseressssnsenens 2
45 | 00559-G5 WASHER, #10 .....oeeveeeeeeeeeeseeeseseeeseeseseseeseseseesesseseseseseseeesese e sesseseseesenessenee 2
46 | 00106-G6 SELF THREADING SCREW, #12 - 24 X 3/4" LG cvvoeeeeeeeeeeseeseeseesereseenenessenen 2
47

48 | 71211-G01 | PLATE/LABEL (800 LB) (INCLUDES ITEM 49) ........vvooooveeerereeerereerereererreenen 1
49 | 71517-G03 LABEL (800 LB) ... eeveeeseeeeesseesesesseseesses e sesseseseeseseseenesessenesesene s 1
50 | 14601-G1 RIVET, 3/16" X 13/16" LG (ALUMINUM) ........ooeeeeeeeeereeeeeeseeseeeeseneeeeseseeesses oo 2

Page Q-3 Service Parts Manual



l Gasoline Vehicle SEATING

Service Parts Manual Page Q-4



STARTER / GENERATOR

Gasoline Vehicle

- Includes ltems 2 - 43
- Includes ltems 3-5

- Includes ltems 10 - 13
- Includes ltems 18 - 23
- Includes ltems 26 - 28
- Includes ltems 33 - 37
- Includes Items 41, 42

Page R-1

Service Parts Manual




I Gasoline Vehicle STARTER/GENERATOR |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 27065-G01 STARTER / GENERATOR, COMPLETE (INCLUDES ITEMS 2 - 43)................ 1
2 26870-GO1 ARMATURE ASSEMBLY (INCLUDES ITEMS 3 - 5).c.cooviririerercerrercneeen 1
3 26871-GO1 REAR BALL BEARING ......cooooiiiirrree et 1
4 26872-G01 FRONT BALL BEARING ........ooiiiiieeiereeee et 1
5 26873-G01 BEARING HOLDER ......ooi ettt e 1
6
7 26874-G01 FRAME & FIELD COIL ASSEMBLY (INCLUDES ITEM 8)......cccoceiiienienne 1
8 26875-G01 FIELD COIL.....oee ettt e s 1
9 26876-G01 INSULATING BRUSH ASSEMBLY (‘F’) (INCLUDES ITEMS 10 - 13)......... 2
10 * NUT e s e e e 2
11 ¥ LOCK WASHER ... .ottt e 2
12 ¥ WASHER. ... e e 2
13 * INSULATOR ...ttt e s e sn e e sne e 1
14 26877-G01 POLE CORE SET SCREW ......oooiiriiierrecerrrrer et 4
15 26878-G01 FRONT COVER.....c ettt s s 1
16 26879-G01 REAR COVER ... .ottt s s e 1
17 26880-GO01 TERMINAL ASSEMBLY (‘A’) (INCLUDES ITEMS 18 - 23)..c.cccovcirrerineenn 2
18 * TERMINAL ..ot e 2
19 ¥ INSULATOR ...ttt s e 2
20 ¥ INSULATOR ...ttt s e 2
21 * WASHER. ...t e e 4
22 * LOCK WASHER ..ot et 4
23 ¥ NU T e e e s e e ne s 4
24
25 26881-GO1 BRUSH HOLDER ASSEMBLY (INCLUDES ITEMS 26 - 28) .....c..ccecvrueee. 1
26 26658-G01 BRUSH . ...t s 4
27 26882-G01 BRUSH SPRING ... .ottt s 4
28 26883-G01 BRUSH CONNECTOR.......cccoiiieie ettt e 2
29
30 26884-G01 KB Y e e e e 1

Service Parts Manual Page R-2



I STARTER / GENERATOR Gasoline Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 26885-G01 PULLEY .ttt e s e e e 1
32 26886-GO1 NUT/SCREW ASSEMBLY (INCLUDES ITEMS 33 - 37) .c.cccvrirerrirererenene 1
33 * 1 R 1
34 ¥ LOCK WASHER ...ttt e s 1
35 ¥ SCREW e e e e 3
36 * SCREW ...ttt e e e 4
37 ¥ SCREW e e e e 2
38 26887-G01 BRUSH 1 COVER.... .ot 2
39 26888-G01 BRUSH 2 COVER......occii ettt e 3
40 26889-G01 BOLT AND WASHER ASSEMBLY (INCLUDES ITEMS 41, 42).......cccce...e. 2
41 ¥ WASHER ... e s e e e 2
42 ¥ LOCK WASHER ...ttt e s 2
43 25682-G01 TERMINAL COVER ...ttt e e 4

Page R-3 Service Parts Manual



l Gasoline Vehicle STARTER/ GENERATOR

Service Parts Manual Page R-4



STEERING Gasoline Vehicle

1 - Includes ltems 2 - 34

2 - Includes ltems 3 - 6
20 - Includes Iltems 21 - 28
36 - Includes ltems 37 - 48
45 - Includes ltems 46 - 48
64 - Includes ltems 65 - 74
66 - Includes ltems 67 - 68
70 - Includes ltems 71 - 72

\Ce

Front of Vehicle *NOTE: Remove bolt and
determine length
required before
ordering! Use of

) incorrect length

8/1%\ N % N 7 could damage

10—5 ‘ & \‘ housing (item 2).

Page S-1 Service Parts Manual



N

Gasoline Vehicle STEERING

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 70314-G02 STEERING BOX ASSEMBLY (COMPLETE) (INCLUDES ITEMS 2 - 34) .......... 1
2 75364-G01 STEERING HOUSING (INCLUDES ITEMS 3 - 6)....oenieiiereie e eeeee e 1
3 * SLEEVE BEARING ......cooiriietieereeeceeereee e seese e seseesse s seene e e eees 1
4 * SLEEVE BEARING ......ccooeiiiitieeeiceeecesceee e e see e sae e sesae s seessesnesrennas 1
5 * FLANGED BEARING ........ccooiiiieiieeeieetseeesies e ses s sae e s seesenas 1
6 10389-G3 GREASE FITTING, STRAIGHT ....ocvitierreeree et 1
7
8 00426-G6 BOLT, 3/8 - 16 X 3/4" LGi. .eoueeeeeieeeereieeeeeeeseeeae e sanaeste e se e aesrese e srennas 2
9 18456-G1 GREASE FITTING, 90° ...cueiieerieierereeeereereseessesesseessesseseessessesseseessesseseesnes 1
10 70177-GO1 RACK GUIDE COVER ......ooeieeereerecee ettt sesees e seeseese e e saenne e 1
11 70225-G01 GASKE T ittt e e s e e e e sr e e e e e st e e e e e s e e ae e e naareeaeenans 1
12 70178-G01 COMPRESSION SPRING......cccoieieii et ereseseesesees e e see e see s es 1
13 70179-G01 RACK GUIDE ....cveieeierceeerreesstee e sveessee e s st e esee e s svee e eneee s ssee s ennnesnsseeessnnes 1
14 11391-G1 HOSE CLAMP, 1 1/4" ...ttt sree e e e s e s s e e e s s e 1
15 70041-G01 RACK COVER........o ettt ettt sa e ne e stesas e stesrananeneas 1
16 11391-G1 HOSE CLAMP, 1 /4" ... ettt e 1
17 70183-G01 2 I 1 1
18 11391-G5 HOSE CLAMP, 3/4" ... eseee et seeesstee e s e ssee s sae e s s e e s s e e sae e s sveesennes 1
19
20 70299-GO1 STEERING GEAR KIT (INCLUDES ITEMS 21 - 28)....cccceiiiereeeeeeee e 1
21 70297-G01 GEAR PINION ... ..ttt e rtee e e see e sre s s e e s s e s ee e s sne e e e 1
22 15112-G1 BALL BEARING .....ooueiieieerieecee et seese e seeees e e seese e e seesnesnens 1
23 70190-G01 EXTERNAL RETAINING RING ......ccccteieieeieiese e 1
24 70298-G01 STEERING RACK .......ooieiieeeetteceeieteeesieee e sie ettt seesse e snennas 1
25 70192-GO01 RACK BALL END .......ooiriieieieeereeseee e seesee s s e seens 1
26 00532-G8 NUT, 7/16 = 20 eeeeeereeeree e et eseeeeseeseeseesse e sesses e seeseesesseseessnnsesnens 1
27 18456-G1 GREASE FITTING, 90°.....iiiiieeeeeeieeeieeesee e see e sae e este e seesse e s nnas 1
28 70466-G01 RETAINER ...ttt ettt st ee e e s st e e e sanrae e e s nans 1
29
30 70184-G01 3 P 1

Service Parts Manual Page S-2



STEERING

N

Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 70216-G01 THRUST WASHER, 1 1/2" .. eeititeiee e e seenen e s e e e e e e e e s snnas 1
32 70195-G01 THRUST WASHER, 7/8" ... .ottt ettt 1
33 00734-G6 LOCK NUT, 7/8 = Dottt ettt ettt e e e e e e ee e 1
34 00798-G8 COTTER PIN, 5/32" X 1 3/4" LG ...t eciinieeee e e 1
35
36 70360-G01 STEERING SHAFT/COLUMN KIT (INCLUDES ITEMS 37 - 48) ..ccocovvveeeneennen. 1
37 14322-G3 STEERING SHAFT ...ttt e e e e e e e e e e e s e 1
38 70558-G01 1010 118 =4 I |\ [ R 1
39 00550-G1 LOCK NUT, 1/4 = 20.. . ettt ettt ettt e e e e e e e e 2
40 70227-G01 BOLT, 1/4 - 20 X 7/8" LG «evveeii ettt ettt e e setee e e s eeee e e s ssnene e e 2
41 70223-G01 17N (4 = R 1
42 01034-G01 BOLT, 3/8 - 16 X 1 1/2" LG WITH PATCHLOCK .....cuoriieeieieieieeeeee e, 3
43 00878-G1 LOCK WASHER, 3/8".....ooii ittt e ettt e e vee e e e ee e 3
44 70466-G01 RETAINER......ceeeeie ettt e e e s s e st e e e s e s e s e s e re e e e e e e e e e s e snnnnnne 1
45 28633-G01 STEERING COLUMN KIT (INCLUDES ITEMS 46 - 48) ......ccovvccieeeinrcineennn. 1
46 * STEERING COLUMN ... cenitiee e te e eeeneeeeae s e e e e 1
47 28569-G01 STEERING COLUMN BUSHING .........oociiiieeceee e 1
48 01022-G01 SCREW, #6 - 20 X 5/18" LG ..eeiiiiiiee et s 1
49
50
51 00470-G4 BOLT, 7/16 - 20 X 2 1/2" LG ottt sttt e s s s e 1
52 00734-G3 LOCK NUT, 7/16 = 20 oottt ettt tee e e ee e e e e e e e eve e e s s e ennse s 1
53 01033-G01 BOLT, 7/16 - 14 X 1 1/4" LG. WITH PATCHLOCK (PROD. SINCE 4-98) ........... 2
54 01033-G02 BOLT, 7/16 - 14 X 7/8" LG. WITH PATCHLOCK (PRIOR TO 4-98 PROD.)........ 2
55 00566-G2 LOCK WASHER, 7/18"...... ettt e st e e st e e s snre e s s ane e e e nnnes 3
56
57 71948-G01 STEERING WHEEL ...ttt eietie e ee et e e e s e e ae e e e 1
58 71949-G01 L] R 1
59 71950-G01 L0 I T 7N {8 T 1
60 14390-G2 LOCK NUT, 5/8 = 18 ..ottt sttt e st e s s e s e e s s e e 1

Page S-3 Service Parts Manual




Gasoline Vehicle STEERING

N

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

61

62

63

64 70074-G01 TIE ROD ASSEMBLY (INCLUDES ITEMS 65 - 74) .....oeiiiieeeeeeeeeeeeeeee e 2
65 70583-G02 THREADED TUBE WITH FLAT ..o 1
66 27205-G01 TIE ROD END (LEFT HAND THREAD) (INCLUDES ITEMS 67 - 68)........... 1
67 50641-G1 RUBBER BOOT ...t e 1
68 50209-G2 SLOTTED NUT, 7/16 - 20.....oi i 1
69 18434-G3 JAM NUT, 9/16 - 18 (LEFT HAND THREAD) .......cociiiiiirierereeeeeeee 1
70 27205-G02 TIE ROD END (RIGHT HAND THREAD) (INCLUDES ITEMS 71 - 72)........ 1
71 50641-G1 RUBBER BOOT ...t e 1
72 50209-G2 SLOTTED NUT, 7/16 - 20.....oi i 1
73 18434-G4 JAM NUT, 9/16 - 18 (RIGHT HAND THREAD).......cc.cvririrerecrreneeceeerneeen 1
74 10389-G3 GREASE FITTING, STRAIGHT ......ooiiiirerr e 2
75

76 10387-G2 COTTER PIN, 3/32" X 1" LG eeeiiee it s 2
77

78 50209-G2 SLOTTED NUT, 7/18 = 20 ..cceirrereireereceie et e s 1
79 10387-G2 COTTER PIN, 3/32" X 1" LG eeeiiee it s 1

Service Parts Manual Page S-4



I WHEELS AND TIRES Gasoline Vehicle

1 - Includes ltems 2 - 4

6 - Includes ltems 7 - 9
11 - Includes Items 12 - 14
16 - Includes Items 17 - 19
21 - Includes Items 22 - 24

Tire design may vary by Part Number

Page T-1 Service Parts Manual



WHEELS AND TIRES

Gasoline Vehicle

CHROME HUBCAP

6

27

CHROME HUBCAP

8

26

GOLD / SILVER SPOKE HUBCAP

28, 29

Page T-2

Service Parts Manual



I WHEELS AND TIRES Gasoline Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 27772-G03 WHEEL AND TIRE ASSEMBLY, TURF SAVER (INCLUDES ITEMS 2-4.......... A/R
2 27772-G07 CARLISLE TIRE (TURF SAVER 18 X 8.5 - 8, 4 PLY RATED) ....c.ccceovvnenen. 1
3 15169-G1 WHEEL RIM, 4 LUG ...t e e 1
4 11657-G1 VALVE STEM ...ttt 1
5
6 27772-G09 WHEEL AND TIRE ASSEMBLY, LINKS 1 (INCLUDES ITEMS 7 - 9} ..c.covvneen. A/R
7 27772-G10 CARLISLE TIRE (LINKS 1 18 X 8.5-8, 4 PLY RATED )...coerviiveienenen 1
8 15169-G1 WHEEL RIM, 4 LUG ...ttt e s 1
9 11657-G1 VALVE STEM ...ttt e 1
10
11 27772-G01 WHEEL AND TIRE ASSEMBLY, LINKS (INCLUDES ITEMS 12 - 14 ................. A/R
12 27772-G05 CARLISLE TIRE (LINKS 18 X 8.5 -8, 4 PLY RATED)....ccoveiiireceeeeeeee 1
13 15169-G1 WHEEL RIM, 4 LUG ...t e e 1
14 11657-G1 VALVE STEM ...ttt e 1
15
16 27775-GO1 WHEEL AND TIRE ASSEMBLY, USA TRAIL (INCLUDES ITEMS 17 - 19)........ A/R
17 27775-G02 CARLISLE TIRE (USA TRAIL 18.0 X 8.50 - 8, LOAD RANGE C) ............... 1
18 15169-G1 WHEEL RIM, 4 LUG ...t e e 1
19 11657-G1 VALVE STEM ...ttt 1
20
21 27784-G01 WHEEL AND TIRE ASSEMBLY, USA TRAIL (INCL ITEMS 22 - 24).................. A/R
22 27784-G03 CARLISLE TIRE (USA TRAIL 5.70 - 8, LOAD RANGE C) .....c.coocvcvrerineenn 1
23 20732-G1 WHEEL RIM, 4 LUG ...ttt e s 1
24 11657-G1 VALVE STEM ...ttt 1
25
26 14913-G* 8" CHROME HUBCAP (OPTIONAL).....coortirrieerreerrenerre et serenens A/R
27 16042-G* 6" CHROME HUBCAP (OPTIONAL).......ooiircieree et A/R
28 19241-G* GOLD SPOKE HUBCAP (OPTIONAL) ..ot e A/R
29 19241-G* SILVER SPOKE HUBCAP (OPTIONAL) ...cocrieerireerre e et A/R

Page T-3 Service Parts Manual



Gasoline Vehicle

VENDING UNIT

Vending Unit

Vending Unit

| Mounting Frame

—_

Service Parts Manual

Page U-1




l VENDING UNIT Gasoline Vehicle

Short Canopy Frame

Long Canopy Frame

Vending Unit

Page U-2 Service Parts Manual



Gasoline Vehicle

VENDING UNIT

Service Parts Manual

Page U-3



l VENDING UNIT Gasoline Vehicle

]
45 50
35 51
46
36 52
47
37 48 53
38 54

I
r 44 37
\\

1L s iy

i ———
— /F

55
56
57

39
40
41

Page U-4

Service Parts Manual



l Gasoline Vehicle VENDING UNIT |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.
© Indicates a part that is available through Carts Of Colorado, (303) 286-8539

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 00439-G1 BOLT, 5/16-18 X 1 1/8" LG ..eeiicieceeie ettt 6
2 11098-G6 LOCK NUT, 5/16-18 ..ot st s 6
3 74045-G01 FRONT STRUT ...ttt e s ee e sne e s s sane e 1
4 01035-G01 BOLT, 5/16 - 18 X 2 1/4" LGttt 4
5 00205-G8 LOCK WASHER, 5/16", BLACK .......cocoiee ettt e 4
6 75048-G01 SPACER ... e e e e e s 2
7 00879-G1 WASHER, 378" X A7 e 6
8 74191-G01 TOP MOUNTING PLATE ...ttt e 1
9 16705-G5 PHILLIPS HEAD SCREW, 1/4-20 X 1 1/2" LG..ervoer e 2
10 00559-G7 WASHER, 1/4" ..o e e 6
11 00891-G2 LOCK NUT, 1/4-20 ...t snae s s e s 2
12 35170-GO01 LATCH . et ern e e 2
13 75021-G03 WINDSHIELD ...ttt s s e 1
14 75124-G01 BUMPER ...ttt e s e e s 2
15 16705-G6 PHILLIPS HEAD SCREW, 1/4-20 X 1 3/4" LGi...ccoeiieieeeeeeeeeeree e 4
16 72147-G01 RUBBER GROMMET ... .o et e 4
17 23726-G7 SPACER ... e e e e e s 4
18 00660-G7 WASHER, 1/4" ..o e e 4
19 00891-G2 LOCK NUT, 1/4-20 ...t snae s s e s 4
20 74203-G01 MIRROR MOUNTING BRACKET ...ttt 2
21 74202-G01 ROUND MIRROR, CONVEX, 8" ....c.coiirrieerrieerireerr e e e 2
22 1000-22044 | & PHILLIPS HEAD SCREW, 1/4-20 X 1" LGi..cccviririierre e 4
23 1000-22150 | & LOCK WASHER, 1/4"...... .ot e 4
24 609970 S LOCK NUT, 1/4-20 ..ottt e 4
25 6002-10069 | @ PHILLIPS HEAD SCREW, #10-32 X 1 1/2" LG.covreoerrreeerrere e 4
26 6403-10001 O LOCK NUT, #10-32 ..o rer e s s 4
27 N-34009 S CANOPY FRAME, 40" ...t 1
28 N-34010 S CANOPY FRAME, B3 1/2" ... e 1
29 EZGO-01 © COOLER LID, 22 1/4" X 8 1/2" X B/4" ...t 4
30 EZGO-03 O COOLER LID HINGE .....cccot it e 8

Service Parts Manual Page U-5



l VENDING UNIT Gasoline Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.
© Indicates a part that is available through Carts Of Colorado, (303) 286-8539

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 EZGO-04 & LID KEEPER PIN, STAINLESS STEEL ......ooiiieiee e 4
32 EZGO-05 O COOLER LID LOCK ... ittt ese e e s e 8
33 EZGO-06 © SANDWICH COMPARTMENT DOOR, LEFT HAND.......ccccoriiirrreerrecereene 2
34 EZGO-07 & SANDWICH COMPARTMENT DOOR, RIGHT HAND ........cociiieeeeeeeee 2
35 EZGO-10 S REAR ACCESS DOOR ...ttt e 1
36 EZGO-13 O DOOR HINGE ...t e e e 10
37 EZGO-14 G BALL CATCH. ...t e e e 5
38 EZGO-15 S DOOR LATCH ... et s 5
39 EZGO-16 O HOT WELL PAN ... e e e 1
40 EZGO-17 O HOT WELL LID ..o e e 1
41 EZGO-18 & HANDLE, STAINLESS STEEL ..ottt 2
42 EZGO-19 S MENU BOARD ...ttt e 1
43 EZGO-21 O CUP HOLDER ......i ettt e s 3
44 EZGO-22 © CUP HOLDER TRIM RING ....ccoiiiiirereirrererere e e e sr e s e 3
45 EZGO-23 & HEATING ELEMENT, 350W, 12V...c it e 1
46 EZGO-24 & IN-LINE FUSE HOLDER ...ttt 1
47 EZGO-25 O IN-LINE FUSE, 40A.....c ot e e e e s 1
48 EZGO-26 O MERCURY CONTACTOR........coirrirerreeerreicre e s 1
49 EZGO-27 & LIGHTED ROCKER SWITCH ...t 1
50 EZGO-28 S HEAT CONTROL. ..ottt s 1
51 EZGO-29 O CONTROL KNOB......ccoi ittt s s s 1
52 EZGO-30 S BATTERY, 12V .. 1
53 EZGO-31 S BATTERY ISOLATOR ...ttt 1
54 EZGO-32 S BATTERY BRACKET ...t e 1
55 EZGO-33 O PVC BALL VALVE, 3/4" ...t e s san e csne e 2
56 EZGO-34 O HOSE BARB, 3/4" ...ttt s e e 2
57 EZGO-35 S CLEAR HOSE, 3/4" ... oottt e 2
58 EZGO-36 G CANOPY ...t 1
59 EZGO-37 O VELCRO TAPE....... oottt e s san e e sne e 1

Page U-6 Service Parts Manual



l SPECIALTY PRODUCTS |

SPECIALTY PRODUCTS

Service Parts Manual Appendix - A



l SPECIALTY PRODUCTS |

SPECIAL TOOLS Part No.
DRIVE CLUTCH PULLER ...ttt s s s s sr e e nn s e s 19779-G2
FLYWHEEL PULLER. ...ttt s s s e sn e e n e 27111-Go1
CAM PULLER ...t st st e s st s et s e se s san e e s saneseesneneeeas 27851-G01
TACHOMETER ..ot sttt st st s e e san e e e nesr e e ne s e e e annes 72526-G01
FEELER GAUGE ...ttt ettt et s sne s saee s e e sre e s e e s e e n e e e e e s 72525-G01
COMPRESSION TESTER ..ottt e s e sre e e nr e e 72524-G01
ENGINE REBUILD MANUAL ..ottt s e e st se s e e sane e esneseeens 27615-G01
REAR AXLE REBUILD MANUAL ... oottt e s s e 27660-G01
CURRENT INDICATOR ...ttt sttt ss e et sme e sane s sre e sme e e e e e se e e e e e e e 16489-G1

DIGITAL MULTI-METER . ..ottt s s s s e sn e e n e 27481-G01
CRIMPING TOOL ...ttt st eess e e ne e s sar st s e et s s e e e s saneessaneseesnneneeens 27765-G01
SLIDE HAMMER (AXLE/HUB REMOVALY) .....ccci ittt ese s s e s 15947-G1

SLIDE HAMMER (AXLE REMOVAL ONLY) ...ttt s s 18753-G1

PERFORMANCE PRODUCTS

BATTERY PROTECTOR, 14 OZ AEROSOL .....cciviiirrreeecrretrsre e ser e s eessaneseesneseeeas 75500-G01
CARBURETOR & CHOKE CLEANER, 15 OZ AEROSOL .......coiiiiieireeceeee e 75501-G01
WHITE LITHIUM GREASE, 14 OZ AEROSOL ..ottt 75502-G01
PENETRANT/LUBRICANT, 15 OZ AEROSOL .....oooriiriricecireersr e s s se e e 75503-G01
MULTI-PURPOSE CLEANER & DEGREASER, 14 OZ AEROSOL .......cccvcvirerirerice e 75504-G01
MULTI-PURPOSE HAND CLEANER, 32 OZ LIQUID .......cciiiieeeeeeee e 75505-G01
BATTERY CLEANER, 32 OZ W/TRIGGER SPRAYER ..ot 75506-G01
BIODEGRADEABLE CLEANER, 32 OZ W/TRIGGER SPRAYER.......ccccoiirrrrrce e 75507-G01
MULTI-PURPOSE VALUE PACK ...ttt s s s san e e sne e 75508-G01

*BATTERY PROTECTOR, 4 OZ AEROSOL
*PENETRANT/LUBRICANT, 4 OZ AEROSOL

*WHITE LITHIUM GREASE, 4 OZ AEROSOL
*CARBURETOR & CHOKE CLEANER, 4 OZ AEROSOL

PAINT

HUNTER GREEN - TOUCH-UP PEN .......ooiumiiinirmnemeresnesmsnsnssssssssessssesssssssssssssssssessesessssssansesas 28432-G02
HUNTER GREEN - 12 OZ. AEROSOL .......cceuiemerereresressessesssnssssssssssssessssssssssssssssessessssssssansesns 28140-G09
ENGINE OIL

4-CYCLE ENGINE OIL, 10W-30, 5 GALLON..........oivmmmrmmriimemenasneesnessesessesssssasnsssssssssesesasssssanes 25730-G03
4-CYCLE ENGINE OIL, 10W-30, 12 QUART CASE ......coovvriiricriireerresresssesnsassnssssssssesescsansssanes 25730-G04
4-CYCLE ENGINE OIL, 10W-30, QUART BOTTLE .......ccuiiriimmirerincesincsssncsisnssssisssssnssssnsssssssssasanss 25730-G06

Appendix - A Service Parts Manual



I ACCESSORIES |

ACCESSORIES LISTING

Service Parts Manual Appendix - B



I ACCESSORIES |

ACCESSORIES LISTING

ASHTRAY KIT
BALL HITCH KIT
CLEVIS HITCH KIT
CHROME HUB CAP 8~
CHROME HUB CAP 6~
GLOVE BOX DOOR
HOUR METER KIT

KIT NO.

.......... See BODY

.......... See BODY

.......... See BODY

.......... See WHEELS AND TIRES
.......... See WHEELS AND TIRES
.......... See BODY

.......... See ELECTRICAL SYSTEM
.......... See ELECTRICAL SYSTEM
.......... See WHEELS AND TIRES
.......... See WHEELS AND TIRES
.......... See ELECTRICAL SYSTEM
.......... See ELECTRICAL SYSTEM
.......... See ELECTRICAL SYSTEM

Appendix - B

Service Parts Manual



[EZG0O]

a SR Company

E-Z-GO Division of Textron Inc.

P.O. Box 388 Augusta, Georgia 30903-0388 USA

Inside USA Phone: 1-800-241-5855, FAX: 1-800-448-8124

Outside USA Phone: 010-1-706-798-4311, FAX: 010-1-706-771-4609

Copyrighted Material

This manual may not be reproduced in whole or
in part without the express permission of
E-Z-GO Division of Textron Inc.

Technical Communications Department




	FrontCover.ps
	

	Pg i-ii ModelsWarranty.ps
	
	

	Pg iii-vi - GeneralIndex.ps
	
	

	Pg vii-viii HowToUse.ps
	
	

	Pg ix IPBHeading.ps
	

	(A)Accelerator.ps
	
	
	
	
	
	
	
	

	(B)AirFilterEarly.ps
	
	

	(B)AirFilterLate.ps
	
	

	(C)BODY.ps
	
	
	
	
	
	

	(D)Brakes.ps
	
	
	
	
	
	
	
	

	Carburetor.ps
	
	

	(F)Clutches.ps
	
	

	(F)ClutchesHiAlt.ps
	
	

	(G)DirectionSelector.ps
	
	
	
	

	(H)Electrical.ps
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	

	(J)EngineMuffler.ps
	
	
	
	

	(K)EngineStarterMount.ps
	
	
	
	

	FrontSuspension.ps
	
	
	
	

	(M)FuelSystem.ps
	
	

	(N)RearAxle.ps
	
	
	
	

	(P)REARSUSPENSION.ps
	
	
	
	

	(Q)Seating.ps
	
	
	
	

	(R)StartGen.ps
	
	
	
	

	Steering.ps
	
	
	
	

	(T)Wheels and Tires.ps
	
	
	

	(U)VendingUnit.ps
	
	
	
	
	
	

	App_A_SpecialtyProducts.ps
	
	

	App B Accessories.ps
	
	

	BackCoverParts.ps
	


